MODELS GBO AND GB4
: . SNOWCASTERS
Parts Catalog A1159

Print Shop 1500 1-75 ";'.‘..I:'*‘

~. L ﬁ
DESIGNATION . " TRACTOR APPLICATION
220 222 442 444
"G B8O X ) R ‘
G 84 i X X

s

AugerAssembly ............. . 5
Chute Assembly ............. g
Drive Assembly ... ........... 9
DrivéShaft ................. 9
Gearbox........cooii i 8-11
Lift Assembly ............... 7

NOTE: See grid 82 for -
(G40, G44, G46 Rotary Mower,
. G3 and Gb Mounting‘ Kits

NOTE: See grid €2 for -
. H40, 44, H46 Rotary Mowers,
H50, H54 Dozer Blades,
. EB0 Dump Gart,
HA80, H84 Snowblowers

"NOTE: See grid E2 for - ~

- - JKLMN40JKLMN44
| o . J, K, L, M, N46 Rotary Mowers,
J, K, L, M, N, P, R, S8
Snowcasters,
-J, K L, M, N, P, R, 884
Snowcasters,
Js0, K50, L50 Utility B!ades
J54, KB4, L54 Utility Blades .

GRID

A4
Ad
- A8
AB
AB-A10 -

C e owm



Y a. : ’ | CASE MODEL 680 AND a4’ SNOWCASTERS s
N ’AUGER AND CHUTE CONTROL
‘ MODEL G 80 38" FOR 220 AND 222  TRACTORS

MODEL G B4 48" FOR 442 AND 444 TRA’CTORS

Wt 0T ey bl ot T e 55 300 AR A e WA e Rl S

‘REF. PART NO. . DESCRIPTION - ' , - "REQ'D:
1 i C 15267 HOUSING Auger 38" T . - ----------- *a s o1 . \ .
2 C 15529 . HOUSING - auger 48" =« « -+ v v o0 R LR Teel :
3 C 15205 ' AUGER-BB"""‘"‘" ------------------ «- s s v - .-1
-4 C 15201 AUGER = 48" v o st avsnnnsan DR LRI 1
5 C 14421 BEARING -~ auger- -« = - & 8 B 4 4 s s se e “ e s e s s E e el
; 6 - ~15186 SHATFT - auger mounting v « e = v vs v e sv isencovas Pr e 5
! 7 . 113- 206 - BOLT - 3/8"x3/4" NChex-+vrrecceossans RNy
i 8 . 182- 21 LOCKWASHER - 3/8" ZP ¢« eeastcuccnnnnnnssaansans 11
; "9 128- 103 NUT - 3/8 " NCheX ZP s s st aunsenncnsnasonssnsssnnns 11
10 C 15190 SKID - auger housing = « = s o a5 o s e s s E s s E e an e s 2
11 111- 317 BOLT - 3/8" x 1" NC round head, short, square necke s+ v oo 4
12 195- 525 WASHER - 3/8" ZP + s s e covnnncnnnnssns srean e s e ns .. 7 ' |
13 € 15248 =~ CHUTE s ecrasnsssssannns I R S R 1 t -
14 C 14597 DEFLECTOR: « « ¢ + o s vesnossaninnnsnesnnnnnennnan 1
15 113- 1 BOLT-‘1/4"x1/2"NChex..7-..............‘7 ......... )
16" 131~ 1102 NUT - 1/4" NC locking « « - » - = = L I R L -2
, T7T 111- 840 BOLT - 3/8" x 3/4" NC round head,’ square neckes « -« - - JCICNR T p
§ 18 D " 33544 = WASHER - diShed 25/64™ + v vsvvrrnsroarnnses RS
19 C 14569 LEVER - locking, deflector » ¢+ s s v i caaannaan, RIS
20 C 15334 °  BRACKET - chute holddown«,» « = ="+ =« + « & e eaa e e 3
— . 21 111- 202 BOLT - 5/16" x 3/4" NC. round head, square meck -+ - - - e e e 4-
2z 129- 102 NUT -5/16"NCheX, =+vrreoasasnsonasnsnanasns ERETRY
23 192- 20 " LOCKWASHER - 5/16" + v« vee s+« « et e a e SFIPRE 4
24 113- 102 BOLT - 5/16" x.3/4" NC hex -« e v vos s Pis e eaa v et 1
25 C 15244 ROD -chute cONtrol » » v s s s s s e et st tensounanacssanssa i
26 C 15277 - | SPACER:+cacsavannaosarnnssosaraassnoonnns SR |
© 29 ¢ 15240 "BRACKET - control rod » v v rr v aarvivunaaannny fee e 1
28 111~ 324 BOLT - 3/8" x 7/8" NC round head, square necks «« == v e s e o 1
28 . 122- 320 PIN - cotter 3/32” b 3/4" ------------- s e ir e e 3
30 C 14583 R JO]:NT blﬂck ’—l-.-‘\: --------------- : . u . . ------------ 1 '
31 ° C 14584 CRANK - chute control » « -« . I R L 1 s
3z C 15957 BRACKET -cragk«=-+rem-neescacsrsasssosstunann]
- 33 113- 207 BOLT » 3/8" % 1" NChex « e« nr o e 1
- 34 . C 15514 " FLANGETTE: « »+ s 2o assneas . 9 . -
- 35 C 14419 . BEARING - includes collar and Setscrew = s - ¢ s v s s e n e v e 1
! 321- 1571 - DECAL - "CASE™ R I IR I NI IR R N weae
| C 12296  .DECAL - "CAUTION"-+ « « « B T 1.
36  195. 545 ° WASHER - 13/16" v e nvvoes R R I I -+« UAR
37 131- 178 NUT - 5/16" NCHEX & an v cvsnnsnns eeeereriieeses 9 .
g -
i I
7
LY . . -
Printed in U.S.A, T : October 1972

44

. - - - §
e ' _ . .- N - . .
aw”




ot -
‘ !

'CASE MODEL G80 AND GB84 SNOWCASTERS . . %
| LIFT ASSEMBLY -~ | S
1 f

o,
8
3]

‘ f " REF.PARTNO.. .. .  DESCRIPTION: | *
\.. 1 C 14646 .= BRACKET -mounting RH. + v eevvodinrmneininbnnndanal
b 2 .C 14647~ BRACKET - mounting LH, - veaeeeivunnnosonneeaoasanal]
; 3 113- 207°  BOLT ~3/8" X 1" NCHEX+rerusuvsntsmmnsescoocnsaiad
4 192- 21 LOCKWASHER - 3/8" + v ivverennsennnsasasnsaacnmnsd
! 5 - C 14632 BRACKET - SPring anchor ««csssisoraovecssorevaraanl
5 : 6 ~ 195-. 530 WASHER - 1/2" ID ZP e e v e an v vnnnnvdosonannonnneas B
' . T 132- 34 7 PIN-cotter 3/32" x1-3/4" 4 icrrvn e rrracaannacaninnd
-8 113- 802 BOLT ~ 5/8" X 1" NC DEX + s - s v enbronoanvonsneionnsan 2
! 9  192-- 25 LOCKWASHER = 5/8™ ¢ e s s s ctcvronsnnneresnsonbones
10 - .129- 107 NUT -~ 5/8" NCHEX o o oo sanccnnssannarsesenaneannas?
11 C'. 14482 SPRING - Lift v v oo venineencanegacnesosananassanasld

12 C 12692 PIN ~ Clevis /8 « s v v e evnancavasoecnosnnanaensnan "
; 13 C 10898 PIN = SALELY « - o+« o= s s v n s auorsnnensnensonnioensses3
% 14 C- 14635 - PIN-mounting » « « o v ecveecmenn it annansd]
‘ . 15, C 14363 SPACER - mounting bracket « « e e e v seceeannnnsnnnnenns]
) . ©. 16 113- 424 BOLT - 1/2" X 1" NC hEX s s e s s sasasenioncnnnnnnnainaed
ca T 17 192- 23" ° LOCKWASHER - 1/2M™ cs v evuancnnnincansnsancsaansd

: 18 128- 105 . - NUT - 1/2" NCHeX =« s s vevsesanannrsanunesnnnncnned

19 C. 14413 AR =100 1 U L T e -
20 C 14414° " ROD-lift ervvvomassvanoassann T
21 C 14415 LEVER = PUSH 10+ « = v « v v a0 o v 6 s e o nenonnnnedan B
2

. o .22 /113-_ 417 BOLT - 1/2" % 1-1/4"NC heX s+ 5 e ejo e v v = = - cena e

.
1 l
PN \ .' o
\ ' ) - |
Y
\ :
N
A i
N Y
AN
\ ' .
. .
M 5
Y fe T 3 -
\ R )
* " . e
fa'_a ‘.“. . i) 7L H
. X
foN TR, T Y / H
L e, 7 | i =
LY :,_“ -‘_-. "Jn /! f !
" o e g b ‘. :
N ; :
1 Ladot f i
W oy -
L e = ! - -
"” - / ) - Y — R =
- . AT . e ——— "
.,,«;; - i —
’z;;’/
A
-
s . !
’v“‘/,r’ - -
e S
-
¥, ,,;’,r
- .
i PLAE \

November 1969 -

T




CASE MODEL GBO AND GB4 SNOWCASTERS

f/' |

, 'DRIVE ASSEMBLY e
" MODEL - ’G 80 38" FOR  220- AND 222 "“TRACTORS C
MODEL G84 /’48" FOR 442 AND 444 TRAéTORS ' -
. REF. PART NO.- / DESCRIPTION. . .- ° REQ'D _
1. .C,/ 15261 * PLATE - bearmgmounhng-----------s ------ edeesiana . \
2 C° 14504 FLANGETTE «+opsssus St e e s eaanma “sa s P | .
3 C. 14505 ; BEARING - puuey..-..‘-..'...‘.......-'-' ......... e nea? .
4 [ 14113, U PULLEY - PTOs + s <+ s st csvsednadsnonoanansonnnns 1
5 ; C 14116/ BELT - PTO drive- .“.-......-'...........‘ ......... el
6 / 111- 362 BOLT - 3/8" x 1" NC round head, square neck e s wesereanavayd |
7/ 111- 340 - BOLT ~ 3/8" x.3/4" roundihead, square neck =« « « « eeeendaa 2 o
8/ 192- 41 LOCKWASHER = 3/8" ZP b v veeoennncnncnn veseasesaias 8
9/" 129-%. 103 . NUT - 3/8" NChex ZPe s evvncanas SerieviaiesssneaaB ‘
10 113~ /1l BOLT - 5/16" x 2- 1/2"NChex------.----,------‘----.--'-1
11 131~ /176 NUT - lock 5/16" NC hex e cesaeseanea e s eerersan P |
12 C- 15264 " BLOCK - belt tension« « »é e« s T serearresianl
i': 13 ¢ ‘,:'14353 LOCK - belt tension s = » = .‘ R N sre e 1
. /14 C ;15262 SCREW -adjust +seevroesrrmrcmrcnnsecreacnnen 1
/ 15 - 113- 102 BOLT - 5/16" X 3/4" NC heX+ e« escnssesses eeacasean 2
- 16 - 162- | 20 LOCKWASHER - 5/16" ZP srensctcntcansncvcavasras 2
17 FC 15774 - SHAFT - dI‘lVG----‘ ................. e mmeseararsnal
18 /C 14606° KEY - ﬂats/lsnxl"...........; ......... SEREREEE !
19 / 113-- 132 BOLT - 1/4" X 1-3/4" NCheX + s e cneeamenacanosonns wed
20/ 131- 1102 - - NUT - 10ck 1/4" NC HEX v e'e o s v s casneensecanononansss 1
21 C 15505 GEARBOX ASSEMBLY - G84 (Repalrs page 11}e e ennesoann a1 "
.22 1!?506 GEARBOX-ASSEMBLY-- G80 {Repairs page 11)e + e« » » reee e 1
23 113- l2 BOLT - 3/8"x 1=I/4" NChex ZP «esitvcrseccnanss e e 2
24  192- | 21 LOCKWASHER /BN ZP e e e s e s aan st e e e aae 2
25 129- -103 NUT - 3/8" NC hex ZP« = voreaaens Ceeeaan eeeeamaaann 2 ,
26 C 14579 SPROCKET - drive, includes setScrews- -+« « vveo v e S| S
27 126- 16 ° KEY - Woodruff 3/16" x 3/4”- I R e 1 7
28 C 16158 BLOCK ~idler»sesroosacvos nonsansnnn e I | 4
29 111~ 349 BOLT - 3/8"'x 2-1/2" round head, square necke s + » o s s oo s s o 1
30 195~ 2029 WASHER - 7/16"¢ s ccvoeconsancecnarocsaosssorsnsss 2 /
31 CHAIN - auger drive 64 pitches '#40 rolier cham, USe: s v+ v v s el
1 - Bi12470 chain 50 links #40 Col .
T 2 - B12473 chain 6 links #40 ] TRy e e
1 - B12501 connecting link #40 . ‘
1 - B12503 roller link #40 . - ‘ ;
B 12470 CHAIN - 50 1inks #40 « « ¢ » ' s s s s s = =22 csaavacsssssns 1
. B- 12473 CHAIN - 6 links #40: « + « « » » » R R
B 12501 LINK?-cormecting#&lO..;..‘ .......... emerrearana]
B . 12503 LINK - roller #40 « « v« « « e e eeecediiea e 1
32 B 12502 IINK < offset #40 ¢ v v o s v v s s nmrcneacavanereaersns 1
33 131- 118 NUT-lock 3/B"NChex-e--rscecmcert vttt srsstvens 1
}
' 3
_‘ N\
Printed in U,5.A. October 1972



|
3

i
. s - ‘
10 L, ‘ / CASE MODéL 680 AND GB4 SNOWCASTERS -,/ 11
- . . ) . B ) ) ) ‘ i . 3. . : . -__;v‘ '
. S , J R ] o GE'AR BOX ASSEM LY ‘ N P
| A,'l | 11% ; ‘ ] 7
| | ! - - : | : T ‘ . i - / S
P Co - e | — - : ' REF.PARTNO, - ~DESCRIPTION - L REQ'D
‘ : C o | \ C 15505  GEARBOX - complete for Model GB4 . . .o ovvunnhunninn. 1
; L ‘ P | . . C 15506+  GEAR BOX - complete for Model G80 . ... ...... ,Zﬁ ........ 1
LT et g 1 C 11850 HOUSING - géarboX oo ivewnvones s B 1
o e : SRR B 2 © C 11851 ° HOUSING - input DEaring . .. .sucesoroeeissoseasenn 1
o RN T -3 .C .11852 HQUSING - output bearing _',,,___‘;....f:....-......'. 1
' .4 C . 14605 _ SHAFT--input ; ..., cresaassnaas el e PR 1
| "5+ C 155083 SHAFT - output G84 . . . . . e mressasasictnanarannsgs 1
6 C 15504 SHAFT - output G80, .. . o v eveenvnasnonansnssploaasl,
7 C 11855 GEAR plnlon ------ fsa = @ o a & % & 8 8 l‘rl * 2 8 2 e 5 a0 I-‘ - s 0w 4 1
8 C 1186 . ~ GEAR-output......... saeeaasierescnrans A |
9 'B- 12410 CUP-Dearing . .uceennncnesas a s e ms ey 4
10 B 12411 . BEARING - COME. .. evuverens el e e dai. 4
11 C 12079 OILSEAL ,..c0vsens ceeeanereans SR AP 2 |
12 T . 25683 . RING - retaining.,...... et s et e Tesean 1
- 13 221~ B41 PLUG - housing 1/4" NPT . . vvrrnaeinnnearacennns 2
14 131~ g34- NUT - pinion retaining, . ., ...c.vvenanns, e 2"
.15 126- {16 KEY - Woodruff 3/16"x3/4""_ . .... e [ 1
: , 16 C 14804 KEY - 3/16" x 3/4" SQUare, . cvvevesnnsns R i1
L .17 T 32054 . GASKET .,...ccvveenn. L 2
g : .18 C 12077 SPACER - bearing ., ....00ee-- R, e raranae &
o L 19 15412 --BOLT - 1/4" % 3/4"NC X\« o .-+ es s semmsmsmemns e aaneea) B
: o 20 221- 51 BUSHING - reducer 1/4" NPT to 1/8" ................. 1
. {21 A\ 50096  VENT - pressure Pelief . . it e ener s nonn o 1
. , ‘
By Vo " . { R
: i
i 1 , -
. T
/'//
e
H T _
- ' ' ’ [
/'/ —
. --'/‘f
!I /{,
!
( —— e — = _ __ _ - — f
{ ~ »
‘Printed in U.S.A, - ‘ o November 1969,




.- . "-' 5"‘,":;"“1."- L 'T ! . I ,. ’ . /{.‘ e "‘,;‘Y. o B ' I ' !. o ‘I % ;“
i _I B ! !
S ., NUMERICAL |erEx S : L .
_"PAGE REF. . PART PAGE/ REF. ' PART | PAGE REF. ,
NO. NO. NO. - NO./ NO. NO. . NO. NO.. ,
LT L. ’ ‘ / / : r .
A 50096 11 . 21 C 15514 - . 5 84 ) , / -? : { :
B 12410~ - - 11 .9 C  15529- B2 o LT : & | .
Bzt o1l 2004 CoeisTa o f9 ar | S : \ § / i
B . 12470 - 9 - : C 15957 - . /5 32 |- N ! o A [
B 12473 9. : C 161581 . /9 28 S S
+*B, 12501 .9 . D - 33544 A S T I § e , _
B {12502 - - 9 32 T 25683 . 1l 12 T : T I ’ )
B 12503 g T 32754, 11 | / © .
C . 10898 . .13 » . i ‘ ' | ‘ . s e e B . ‘ . ) |
SC. 11850 R ¢ 1 HARDWARE-CODE NUMBERS | | j '] ; : ' 7 T :
y C 11851 - 11 2 ' 1 , o | : | ST - ' S
4 € 11852 : 11 3 15~ 412 11 19 bl o S . T . . T
. £} 11855 11 7 111- 202 5 21 P o - i ‘ L : | 1
- C }_11355 . 11 8 111- 317 "5 .11 S - ‘ ' S . ' J; :
C--",12071 11 - 18 111- 324 5- 28 ; : .
“C . 12079 11, 11 - 111~ 340 5 17 0 : _ ; : . ; . ;
C 12296 - 5 | 111- 340 9 7 = I P o _ : - - "\
C~ 12692 7 12 111 349 9. 29 _ Y | - : ST : : ‘\
T, C. 14113 o8 4 111- 362 9. 6 , ! AR ; L
-C 14116 - 9 5 118-. 1 5 15 : : e : o ‘ ‘ C .
C 14353 9+ 13 " | 113- 102 5 24 | EE .- : T .- B : - - ' -~
. C 14363 7. 15 113- 102 9 15 S - e ' o ' - -
—b G 14413 719 113- 111 9 10 T
- C 14414 7 20 113- 132 "9 19 oo P
CC 0 14415 7 21 | 113- 208 5 T 1. P
C -14419 5 35 113- 207 5 33 | T '
C 1442} 5 5 113- 207 7 3 ‘ - o S L
C' 14482 . - T 11 113- 208 9 23 : . , i , : SR . 3
C 14504 '9 2 113- - 417 7 22 B , . e ' ' .
C 14505 91 3 113- 424 7. 18 . 2 - i : - - : o
C 14569 5 19 113- 602 7. .8 Lo o : -
C 14579 9 26 126- 16 g - 27 R ‘ S v : , §
C 14583 15 30 126- 16 11 15 . ' _ el : ' : -
C 14584 A5 31 126-- 102 5 22 B : o : \ :
. C 14597 '5 14 129- 103 5 9 | ! S : - .-
C 14604 11 16 129- 103" g 9 S .o ' : " _ .
.. C 14605 11 4 } 129~ "103 g 25 o ' '
C 14608 9 18 129- 105 7 18
C ' 14632 7. 5 129- 107 7 10
.C 14635 7 14 | 131- 34 11 4 ‘
C 14646 1 B '131- 176 5 '3
C 14647 7 2 | 131- 176 9. 11
E C 15186. - 5 8 131~ 178 9 ° 33
| C 15190 ;5 _ 5 10 131- -1102° 5 186
| C 15201 ° 5 4 131~ 1102 9 20
'C  15205. 5 3 132- 34 7,1
| - C' 15240 5  -27 l132- 320 . 5. 29
i C 15244 5 25 -|..192- 20 5 23
- C 15248 5 13 192- 20 9 16
‘ . C -15261 g 1 | 1s2- 21 5 , B ’
C 15262 w9 14 - 192-- 21 7 4
| € 15264 e 12 | o192- 2 o 8
' C - 15267 B 1 192- 21 . 9 24
‘ C 15277 5 26 192- .-23 717 ] oo : . ' i
‘C 15334 . 154 20 192- 25 79 : S T - o -
. €. 15503 . .[fil 5 195- 525 5 12 - ' : »
C 15504 M1 6 195- 530 7 6 S . ' - '
C 15505 9. 21 195- 545 - 8
* C -15505 11 = | 195- 2029 9 30 . ;
C 15506 9 220 | . 221- 51 11 20 ) [
C 15506 11 221- 841 1 .18 |- ‘ :
- - 321- 1571 5 l :
. o |
e ; |




MODELS G40, G44 AND G46
" * ROTARY MOWERS
Parts Catalog A1163

NOTE: This Parts Catalog replaces the previous lssue No.
1163 which is obsolete and should be discarded.

“1 - WILL-FIT BUT NOT. RECGMMENDED(

£l

~ }4
. s
THi e
' MODEL DESIGNATIONS _ TRACTOR APPLICATION
220 - |7 222 | 442 444
- G40 X | X ,
G4 , X | X X | X
G46 e X | x
G3 MOUNTING KIT x| X
G5 MOUNTING KIT | X . X

- ALPHABETICAL INDEX

* NOTE: See grid A2 for -

Gag, 684 Snowcasters

: vI\!OTE See grid C2 for -

H40, H44, H46 Rotary Mower,
H50, H54 Dozer Blades,

EED Dump Cart,

H80, HB4 Snow Casters

NOTE: See grid E2 for -
JKLMN%JKLMNM

J, K, L, M, N46 Rotary Mowers

J, K L. M, N, P, R, S80
Snow Casters,

J, K, L M, N, P, R, S84
Snow Casters, .

J, K TLIB0YE4) Utility Blades

) PAGE GRID
Axle, GAOE G4 ............. 9 BS
Axle,G46..,...... ... ... 13 B12
Belts, deck..........0. .. ... 5 B4
Belts, drive ...... e 5 - B4
Blades, G40EBGM ... ... ..... 7 . B6-
Blades, G468 .. ............... N B B10
Decks...... P I ) 5 - B4
Drive assembly .............. 8-13 B8-B12 .
Guards & CovVers ............ 5 B
- Housing, spindle...........0. 7-17 BG-B10
Lift assermbly ... ... .. PR . 9-13 B8-B12
Pulleys, G40 & G44. ... ....... 7 BG
Pulleys, G468 . ............... " B1D
Rollers, ribber . -............. 5 B4
Rods, adjusting.............. 913 BB-B12 .
Spindles..... S : 7-11 B6-B10
Wheels, gauge .............. 9-13

© BB-Bi1Z2




CASE MODEL G4D G44, AND G46 ROTARV MOWERS S -

- DECK BELTS AND DECK COVERS
; ' MODELS G40, G44 AND G46 B
- REF. PART NO.. ‘DESCRIPTION .- - REQ'D -
1 C 15575, DECK - mower, G40‘(38") ...................... TR TN | '
! 1 C 15620 . DECK-mower,G44 (44"« .o iininennasann LI | \
: 1 C 15592 DECK - mowex‘, G456 (48') - =2 s o u IR I Cesea ]
i 2 C 16093 . BELT - mower deck, G40 v =+« - v« - e v s a R I I I N
‘ 2 C 16094 - BELT - mowerdeck, G44+s+ - vvuennn PR e, 1
) IC‘14965 " BELT - mower deck, G46 «+ v e v e v e v v innaraannan “eees 1
3 C 15679 ) GUARD deck belt G40 L T T S
3 C 15680 GUARD - deck belt Gideenr-n R I I 1
3 C 15881 GUARD - deck belt GAB v o recanreanannnsse e h e s e s 1
4 C 15875 = COVER - deck, o R I |
5 1B7- 1036 _, SCREW ~ 1/4“ x 1/2" NC hex self-tapping -+ =+ o e v v - cesene 8
6. - C° 15840 BAR - safety, G40+« - = e v s s innse e nannns Tersaeeas]
[ C 15639 BAR ~ Sa_fety’ (_}44 . T 1
6 C 15634 BAR - safety, G46 =+« c v --cecaansn T "1
7 113- 102 - BOLT -'5/16" x3/4" NChex ZP + «+c == -scseramncnetsn. 2
8 192- 20 . LOCKWASHER < 5/16"ZP s e s s sonsnnd e e 4
9 129- 102 NUT - 5/16" NC hex ZD e« o« B T - 4
ic A 70514 ROLLER - 2-1/2" x 2-3/8" ++ e R R IR A 2 ;
11 195- 108 WASHER - §/BY" ZP s vev vt vionnansnn . 2 ‘
12 -132- " 310 PIN - cotter 1/8" X1V s v e vermtcncnnvecaennnn R 2.
13 C 14892 SHAFT -rearroller * «+sveserecnrnneraorenns meeeea 2
14 111- 317 BOLT = 3/8" x 1'""NCrd. hd, squareneck -+ ++ « v -+ -2 oo g 7 77
15 - 192- 21 LOCKWASHER - 3/8" ZP+ - -+ R e e e e, IR 2 '
16 129- 103 NUT - 3/8"NC hex ZP + v v vvoves AR R R 2 -
17 ¢ 15562 BRACKET - axlepivot, G40 =+ - v e v v s v e s e vt v i c e, 1 -
17 C 15560 BRACKET - axle pivot, G44 -+ s r-rrstese sy .1
17 € 15561 BRACKET - axle pivot, G46 =+ rcerve v AR I I 1
18  111- 202 BOLT - 5/16" x 3/4" rd. hd. square neck see v et anan e 2
19 C 15935 BRACKET - height adj, - -+ - - B IIRI I LRI 1
20 C 15944 BELT - drive, G40 - - - -+ + e v v I veves ]
20 C 16088 BELT - drive (use.with G44 & G46 on 220 & 222 tractors) ----- 1
20 C 15843 . BELT - drive (use with G44 & G46 on 442 & 444 tractors) ----- 1
321~ 1571 DECAL - "CASE" « + » » & e e et ea e P |
A 70404 ' DECAL - CAUTION SPINNING BLADE - - « - - - I
C 12519 DECAL « "NOSTEP"- + - - - s+ Yo e et s rasecassasnnsosan 2
C 15956 =~ DECAL-< heightadjust-«--v st s v anen oo ersrsens 1
C 15678 DECAL -safety s« ss s smcer sttt iiencenaronn 1

. Printed in U.S.A. : _ S March 1970




- 'CASE MODEL G40, G44, AND G46 ROTARY MOWERS

-
8 i . | . !
‘ . g PULLEYS," BLADES AND SPINDLES ‘1 .
k . . ' .. . | -
: MODELS. G40 .AND G44 . o /
@ Z ' REF, PART NO, . DESCRIPTION S "REQ'D |
(O] ""‘@ N, i 1 C 10807 HOUSING - mower Spindle « s« s eeomsorocaencanseenann e 3 \
" 2 C 10899  BEARING - Spindle « e e« v assoessnnnnn- e & 0\
R () : 3 € 10822  WASHER - Dearing $eal « <« s -esesennnnnno s e, & .
/@ i 5 4 C 10942 WASHER - MOWEr SPINALE = e o o o« s e oo anoseneannnennnss 3
- 7 \ 5 126~ . 19 KEY - spindle, #11 Woodruff « + « o s o+« - et 4
/@ ( —-— C) : ‘ 6 C 19763 SPINDLE - 0utboard. + e s s ecesseanennees R TR 2
_,_@ : ' ' ! : 7 C 15604 SPINDLE - center « « « - « e se e e Ve e scenaea 1
ok . \ { 8 C 12261 BLADE - 14" {G40) s ecs v s st e cug e vennnansaonsonssad
g) - @ -~ ) \\\ 3 B C 12262 BLADE ""15"—1/2”_(@4] LI : ----- LI L IR R R R E TS s 3
- 1T e - N : 9  115- 206 BOLT - 3/8" % 5/8" NC hex (grade 5) -« «vvsrresoresessnn 8
~ '.' . ~ . ) . . ‘\\ i ) - 10. 92~ - 6 - LOCKWASHER -~ 3/_8"- TRTE st TrrsTsse e 18
) S - . R .11 C 10810 SPACER - bearinge »»«ovevn-- P e e 3
, ™ oy , . v 12 C 15617 PULLEY ~ OUEDOATT « « a ¢ « = « = o o v st s s ssnosnnnanrsensans 3
®\ N o v N\, , 13 131- 152 NUT ~ jam 10ck 3/4" NF REX =« v v v v v nvnnonovassnsnsnos 3
N (=) ] I t ’ ]:4 ° 15' 612 ' BOLT - 3/8" X 3/4"NC hex * » == a2 aan TN EEE RS -‘ LRI .12
B = R ‘i5 ¢ 15963 PULLEY - dXiVe « = s o s o v s st acinenennrosnssnnnnans a1
- | 4 16 C 12251 PULLEY - deCK idler « v e v m v vuennncoesonsnnnneennas 1
®\ ( l ‘—T—_‘,_:}'{' 17 C 14731 : BRACKET - idler L T T S, S I 1
= T 18 111- 317  BOLT - 3/8" x 1" rd. hd, Square neck -« v v v o v v\ e 1
: B P MR 19  195- 530 WASHER = 1/2" ZP s v v v a s e aetere s eme e 1 i
- I e 20 C 14768 ° SPACER - idler bracket - « v v vesusnosaosionsn e 1
e T ~F O I B s — 21 -195-- 525 —WASHER = 3/8™ZP = . s s i e ov i oo PP T 5
Do | 5 AN 22 131- 178 NUT - 10ck 3/8" NC BEX « s v+ s e vvansinssennronnennn 2
T T | T 23 € 14482 .  SPRING - idler + v+ sov o' unns e eeanean ceeanl
A
)
R ]
a9

" Printed in U.S.A, - December 1974

R,




— § - .'“-']C‘ASE MODEL G40, G44, AND !646 ROTARY MOWERS 9.
¥ DRIVE ASSEMBLY
; . MODELS G40 AND G44 .
i REF. PART NO. DESCRIPTION REQ'D
) 1 C 10483 PULLEY - idler drive »»eceoseccvecaccan beesm e aaa 2
2 C 12264 BUSHING - fdler pulley secoaesssosscscasvrs-osannasl
3 C 12248 SPACER - jdler pulley e e e s vs seseennossrocaoncsrancs 1
. 4 C. 12256 . BRACKET - pivot RH.e:eeonsnes e eeeanaeaean ceenel
5 C 15930 BRACKET ASSEMELY s e e o cavssssnsannasenons ceeeen 1
6 C 15982 BELLCRANK ¢+ e s eceeee e seesatssssannssssnneaneon i
7 C 15931 SPACER - bellerank ««ce-vvecaess e e ee e e wewer 1
8 C 12236° SPACER - bracket assembly -+« e e cnevrrcceenne vesneee 2
9 113- 267 BOLT - 3/8" x4" NCheX ZP «vvvsceons e sa s an e 1
10 113- 259 BOLT - 3/8" x4-1/2"NC hex ZP +-vcecncnrornnnn PP
11 131- 178 NUT - lock 3/8" NC hex ZP- v s e v v uncns e 2
12 183- 30 LOCKWASHER - 3/8" internattooth . % o v v e v v e s v e ans P |
13 175~ -420 SCREW - 3/8" x 3/4" NC truss hd, mach. .. ccveevioanan 1
14 C 14262 DIVOT - adjusting SCreW - -« voon oo easacsssaansssnnss .1
: . 15 € 14264 SCREW - belt tension ..... fneraesasaearaenrrans weel
P 16 C 14482 ~ BSPRING - bellcrank idler .+ .. ivev-v-s i eeae ey A |
17 C 14269 NUT - belttension «sseeseseseaores e aewae s ERT R |
. 18 C 15949 | BRACKET - mower mtg. R,H. (For Models 220 & 222}- - - -« « - . 1
. 19 C 15850 . BRACKET - mower mtg, L.H., (For Models-220 & 222} ».» - - - - .- 1 e
<20 113- 207 " BOLT-3/8"X1"NChex ZP «ecuscencarnsedannuncens d
—— 021192~ 21 . LOCKWASHER - 3/B"ZP ... vssecrenenn Ceeeeeeae 4
: 22, C 10898 PIN - Safety - -« ce e o o s s . e e z T
23 C 15953 . - BRACKET - mower mtg, R.H, (For.Models 442 & 444) + + + ¢« o .« 1 -
24 C. 15954 ~ BRACKET - mower mtg, L.H. (For Models 442 & 444) . e e L
AXLE AND LIFT ASSEMBLY _
1- C 15600 AXLE -rear (G40) v s v v i s s s emnnanncuaaoanns EEREE 1
1 C 15602 AXLE -~ rear (G44) « v s s s seanononn e eec e et e 1
2 C 149032 BRACKET - center, axlemounting « « » s s = e v s v s e vvevencn. 1
3 187-.1036 SCREW - 174" x 1/2'"NC hex self-apping « « =« = s+ s e v e o s v o 2
4 C 19555 WHEEL - gauge «=-++=««=sooa. ................... 2
5 C 15412 - STUD - gauge Wheel + »» v seio v e vasncannsnnesnes e e e 2
6 .192- 21 LOCKWASHER - 3/8™ - v+« e e e is e p
7 120- 103 NUT - 3/8" NC hex.+ === -osnn- e everderrrsanaaaa 2
8 C 14933 MJUVBOLT = - oo vns et ss 10 nmcsas e e s b e e s e oa c e e 2
.9 195~ 533 WASHER - 1/2" ZP -« cseseresnrancnnncsaascassonnse 10,
10 13t- 1685 . NUT-lock1/2"ZP .---.. et eeeerecei e 4
© 11 132- 3810 PIN - cotter 1/8" x 1" + -« - v v v v e L -
12 C 15613 FRAME - mower lift « « o o oo v v ennn e feeeeeaae. 1
i3 C 15614 TINK = lift s v o a s o = s 0 s o s e o astaspaeseesnssas R » 1
14 C 10482 SPRING ¢ v o oo s nonensas P i e ea e m e 1
15. C 15942 PIN-locking ¢ v v sesesnmonsenior-n- e e r e 1
18 138~ 7 PIN - YOll « e o -2 s o s s asaasvonooassrnsmscsnnsessosas eeal
17 C 15618 KNOB - height adjust- s e o v v e v vacncennn [ e 1
18 11- 516 . ROLT-=5/16"x 1" NC rd. hd. squareneck.. ... v oavcevnnnn 1
19 C 14768 7 T SPACER --....ceuu.n N 1
20 G 49048 WASHER = 5/16" X 1-1/4" e v v e cnnnmarernnasns Cheee w1
21 131- 176 NUT - lock B/1B" NChexX ¢ a v o o s s s et e m s AP 1
- 299 (15761 ROD - 1ift (use with 220 and 222 tractoTs) » « « -« « v o v v s e 2
o 22 C 15762 _ROD - lift (use with 442 and 444 tractors) . . oo v v v v v v v e 2.
23 C 10898 - PIN - safetys + v vovnnoensaconsss e ae s maaane Ve 1
24 C 15935 BRACKET ~ height adj. «+ = v v - v e v R R 1
25 138~ 92 PIN-10ll 3718 X 3/4" v et encsmesacacaasssavonnaas o1
- : : Printed in U.S.A. . " December 1974




! : 1 - » o
! . L \ (;ASE MODEL G4O G4a, AND Ga6 ROTARV MOWERS 13
: ' J
]

| b 'PULLEYS, BLADES AND SPINDLES
- . . i ) i . gy -
‘ ‘ f= - "% .. — — -MODEL G46 -
; REF. PART N(. .-DESCRIPTION . ’ : REQD . -.
1o 1 C 10807 " HOUSING - mower gpindle ++» s ssvececnnan e e s esean e g3 " \
\ 2 C 10899 BEARING -~ spindle » « s s e s s s naunnneens R T
= 3 C 10822 WASHER - bearing seal s s e ccseanasravscacnnsacan e
. J P - 4. C 10942 WASHER.~ mower spindlees « + » « » » PR ST S 3
- ' . ' 5 126- 19° KEY - spindle, #1]1 Woodruff - » e s e s cvvrevovessencn.. R
...—® 6 .C 15763 _SPINDLE -outhboard + s » s s+~ y I A .-
7 C 15604 . SPINDLE -center + - - s s s e a 20 e s s s n s EEEEEE T Iaren 1
‘ . : . g8 C 14888 BI_ADE-/IT"Qu?)Dard-...... ..-.--..-.-...'---.-.._2
. : . . ' 8  115- 206 BOLT - 3/8" x 5/B" NC hex {(grade 5) s+« ===« IR ]
T \\. I ‘\. - B " . | 10 92- 6 LOCKWASHER - 3/8" ¢+ devevrenanos AR R =18 '
‘ ~ . T O Coe 11 C 10810 SPACER - bearing « » » » » berrreree e, 3
, : > e ' : . - 12 € 15617 ° = PULLEY - OUtbOarde r« e svvceosoosnsesann eereaaceaa 2 /
: ~ I '.-'\\\ . . . : 137, 131- 152 -~ NUT - jam loek 3/4" NF hexe+=«-= - R menean .3
@\ N L SN o o - 14 15- ' 612 ~ BOLT - 3/8"x3/4"NChex »««v-vveose I ST P 12
=) | | ;I?:\'::If:i\\ . ‘ 15 C 15615%¢ - PULLEY -drives-rcssosa- S semaa ]
. by ',-r-‘}»;’ RN N , 16 C 12251 PULLEY ~ deck idler=-reesserccicos i dmetrinaasa g
@\‘) I,T—'i.-f” F T N : 17 € 14131 BRACKET - idler < - ==+ vesoses e cieea eenaan ]
) .\w./ g i RN " : 18 111~ 317 BOLT - 3/8" x 1" rd. hd, square neckes+ »« + =+ » « « SRICIICI el
| . e ."“t“:,', TN, ) 19° 195~ 530 TWASHER - 1/2" B e s et s et vt e tartteanssanioceansa 1
| . =T 20 C 14768 . SPACER - idler bracket«: -+ crerunscnrarunnnnens.. 1
| : 21 195- 528 WASHER - 3/8" ZP- - terterrrrereterescecevoreed
- -— | 22 131~ 178 " 'NUT - lock 3/8™ NC hex« - - - R L R 2
i 23 C 14482 - SPRING-idlers-=++os-- R Tua mrrerae s e e e e 1
P 24 C 14885 BLADE - 16" center - SRR EEEEEEEE e w e oW - R L 1
| s 25 C 15616 - PULLEY - centerl ---------- rrras e s e L 1 .
\ . . .
\
|
+
r
Printed in U.5. A, ‘ ' : . December 1974
¥




A

12

det e e

Prinfed in U.S,A. -

. 3 -~ . I
1 CASE MODEL G40, G44, AND G46 ROTARY MOWERS 13
F 'DRIVE ASSEMBLY
i [ . )
§ ' | MODEL G46 _
7 - . . i
| REF. PART NO. DESCRIPTION =~ _ . REQD
i 1 C 10463 PULLEY - idler drive «=eoesese e se e anaan Teaevns 9
2 C . 12264 BUSHING - idler pulley « < «ceeecoasns sessernasnnsaas -1
| 3 C 12247923., . SPAC ER L idler pulley --------- S4B P e s ans e sw e .'. « 1
; 4  C 12258, BRACKET - idler R.H, ==+ -nus esaeaeen LR 1
: 5. C 15830 BRACKET ASSEMBLY rresv00as A I IR |
-8 C 15962 BELLCRANK «eseinveses treeeeraanan e rarrraee . 1
7 ' C 15931 SPACER - bellerank « « « « » » » e ase e e e nan .1
: 8 C 12238 - SPACER - bracket assembly «vsoreeececaans asremenes 2
# 9  113- 267 BOLT - 3/8" X 4" NCheX ZP v cvesnevncsssansons P |
; 100 113- 259 BOLT - 3/8" X 4" NCheX ZP < -evnnrecnnnanccinennan .1
i 11 131- 178 NUT -Jock 3/B"NCheX ZP » coev oo vesacosssnanas e 2
12 193- 30 LOCKWASHER - 3/8" internal tooth "« e e svo o R IIe 1
i 13 175~ 420 SCREW - 3/8" x 3/4" NC truss hd. mach., «-«ssecencess 1
14 C 14262 PIVOT - adjusting SCTew « c+» e s aase s eeaaseeneaanns 1
i5 C 14;264 - .SCREW -~ belttension »««cecececvse t e s e s e a s a s e 1
;i 16 - C 14482 ° SPRING - bellerank idler - - - - ... R L ceee 1
. 17 C 14289 NUT -~ belt tension s v vveorean e i esesrae st s e aEae e 1
. 18 C 15953 _.BRACKET - mower mtg, R.H, (For models 442 and 444) « = « - » « 1
15 C° 15954 BRACKET - mower mtg. L.H. (For models 442 and 444) « - - - -« 1
20 113- 207 BOLT - 3/8” NChex ZP +esvressnennnes R P 4
21 192.- 21 LOCKWASHER - 3/B" ZP cscvsvnacanananns [EERRRRRE 4
22 C 10898 °©  PIN - safety --.-. T [ )
23 C 15949 ‘BRACKET - mower mitg. R.H. (For models 220 and 222) = ==« - 1
24 € 15950 - BRACKET - mower mtg. R.H. (For models 220 and 222) + «+ »» - 1
AXLE AND LIFT ASSEMBLY
1 C 15619 A.XLE-I'EB.I‘ R R N R R I O I O R N A N 1
"2 - C 14932 BRACKET - cefiter, axle mtg, «+ 4« R Terree e 2
3  187- 1036 SCREW - 1/4" x 1/2" NC hex Self-tappings » » « =« =+ + » meeees 4
T4 C 19556 WHEEL - Gauge +sesossoesonnnnsa Cetescias it P
.5 C 14066 STUD - gauge wheel + e v o s v v o een s e e e 2
6 192- 21 . "LOCKWASHER - 3/8" « v et v v e ronnsecencnsneanes 9
7 129- 103 . NUT - 3/8"NChex ++esvenacsannsasns SR IP IR I 2
8 C. 14933  "J"BOLT ------ e e e 2
9 195 533 WASHER - 1/2" ZP - s o e v nnenanrancancaansasanson 18
10 131- 165 NUT -10CK 1/2"ZP v envrarannannrs s sem s e 4
11 132-- 310 PIN-cotter 1/8" x 1" it ie vt ennnnrnnnnsaneennaas .4
12 C 15613 FRAME - mOWeEr Iift o « s t s am e o vnseosssreas LRI e ee e 1
13 . C 15614 LINK - Lift oo ves- i e et aaeesassearasEs e et e 1
14 C 10482 - - SPRING ..... ceaeae e eeeaaaaaas R 1
15 C "15942 PIN - locking - ce-cosaae e he s rmme e et 1
16 138- 77 PIN-TOH «vuevon e e e ceenn 1
17 C 15618 KNOB - height adjust =+« e s el s r e nss ]
18 11- ' 516 BOLT - 5/16" x 1" NC rd. hd. square neck « - =« -=«sssveecsa 1
19 C 14768 SPACER .-... eaeraeas Woeonnenonnan e veeae]
20 G 49048 WASHER - 5/16" X 1-1/4" « e s e vennnnnus caeenes eeeae 1
21 131~ 1786 " NUT = 1ock 5/18" NC hex osecnus- Ceasar e e e 1
22 C 15761 ROD .- lift (use with 222 tractor) «-+c-ceeoeverenennns. 2
22 C 15782 ROD - lift (use with 442 and 444 tractors) ««--e=coeecnn -- 2
23 C 10898 PIN - safety ....ocevnnan.. s s s ssssressasrssas s .2
24 C 15935 BRACKET - height adj, v« s = v evreeornivesnoannasn -
25 '138- 92

PIN - 70ll 3/16" X 3/4" «vevencnrnnns e ceeeen ]

December 1974




4
. : NUMERICAL INDEX - : ' : : . : _ ) : : ST,
: . . ’ o '
PART PAGE  REF. PART ° PAGE REF. PART PAGE REF. A . ~
NO. NO. NO. - NO. NO. NO. NO. T .NO. NO. a4 . ) .
A 70404. 5 c’ 15604 ° 7 7. g2. 8 11 10 gj - ‘
A 70514 5 10 |-C 15604 11 7" 11 202 . 5 ‘18 \ 3 .
c 10463 g 1 C 15613 . 9 12 '] -1 317 5 _ 14 - é .
-C 10463 13 1 c 15613 13 12 1M1 317 -7 18
c 10482 9 1 | c 15614 9 13 11- 317 1 18 i -
C 10482 13 14 C 15614 13-. 13 13- 102 5 7 4
C 10807 7 1 c 15615, 11 15~ 113 207 9 20 N .
o 10807 - - . 11 1 c 15616 11 25 13- 207 . 13. . 20 g :
o 10810 7 .n c 15617 7 12 113 159 9 10 - i
C 10810 R " c 15617 . 1N 12 113 259 13 10 $ !
c 10822 7 - 3 -C, 15618, - - 9 17 . 13- 267 9 9 i '
c 10822 11 - 3 c 15618" 13 17 13 267 13 '8 i '
c 10898 9 22 c 15619 13 1 115 208 7.9 : :
C 10898 9 23 C 15620 5 A 115-  206. 1 9
c. 10808 . 13 22 C 16634 5 6 126- 19 7. 5
C 10898 .13 23 > 15639 © 5§ B 126-, 19 n 5 i ‘ . . - - ‘ : J
C 10898 © - -7 2 C . 15640 5 6 129: 102 5 9 » : : - _ : ..
€’ 10899 11 2 C. 15675 5 4 129- 163 - 5 16 ‘ ' ‘ ' ’ ’ .
C. 10942 11 2 C 15678 B 1 128 103 - . 9 7
c 10942 . 1 4 C 15679 5 3 128- 103 13 7, K ; : . : . . ) -
- C 12236 9 8 C 15680 5 3 131- . 152 7 i3 ' ’ L Qi ’ ) o : ) .
C 12236° 13 8 |. ¢ 15681 5 3 | 131 152 11 13 : ) o .l : " : , :
C 12249 9 3 C 16761 9 22 131 165 . 9 0 . . . ' o . L
.C 12249 13 3 C . 15761 13 22 131- 165 13 10 ‘ ) - , - : ) TR
C 72251 7 16 C 16762 g I 22 131 776 g 21 T L o T T ST T
c 12251 11 16 C 15762 13 22 131- 176 13 -21 - . o : o ~'y : - :
c 12266 9 4 % 15763 7 8 131- 178 7 22 ! - : o -
c 12256 13- 4 c 15763 11 6 131- 178 9 11 ' i . . _ ?
c 12261 7 8 |.cC 15830 9 5 131- 178 1 22 , : o ' | . .
o 12262 7 ;. c 15930 13 5 131+ 178 T 13 11 B - : ' . ‘ .
c. 12264 . 9 2 |- ¢C 15931 - 9 7 132- - 310 5 " {2 S : . - » ) . I )
- c - 12264 13 2 o} 15931 13 7 1327 310 9 11 o : : . - : :
. c 12519 ‘5 C - 15935 5 19, 132- 310 13 11 ' g L
C 114262 9 14 c 15935 .9 24 “138- 77- 9 1B - - } -,
S C- 14262 13 14 C 15936 13 24 138 77 13 - -8 - ‘ -
c 14264 9 15 C 15942 9 15 138- 92 "8 25
C 14264 13 15°.4 C 15942 13 15 138- 92 13 25
C . 14269 9 17 | C 15943 ° 5 20 175- 420 o9 13 } -
c 14269 13 17 C. 15944 5 20 175- 420 13 13
c 14482° 7 .23 C - -15948 a 18 187- 1036 5 5
o 14482 9 16 c 15949 13 23 187- 1036 9 3
c 14482 - 11 23 C 16950 | 9 19 187- 1036 13 3
o 14482 13 16 | . C 15950 13 24 192 . 20 5 8
c 14731 7 17 C 15953- g9 23 192- 21 5 15
c 14731 . 11 17 C. 15953 13 18 192- 21 "9 6
C 14768 7 20 c 15954 ] 24 192- 21 9 21
c 14768 X g .- 18 C 15954 13 19 192- 21 13 6
C 14768 1 20 C 16956 5 192 21 13 - 21
c 14768 13 19 c 15962 g 6 193- 30 . 9 12
c 14885 11 24 C 15962 13 6 193- 30 i3 12
v 14886 11 8 C 16963, 7 15 196 108 5 11
‘€ - - 14892 5 13 C 16088 5 20 195. 525 7 21
c 14932 . 9 2 C 16093 & .2 195- 525 11 21
C 14932 13 2 C 16094 5 2 195- 530 7 19
C 14933 8 8 c 19555 9 4 195- 530 1 19
C 14933 13 8 C - 19558 13 4 198- 533 9 9
c 14965 5 2 |-G 49048 g " 20 195- 533 13 9
-G 14966 13 5 G 49048 13° 20 321- 1571 5
C . 15412 - 8 5 : i
.C*. 15560 - 5 17 HARDWARE GODE NUMBERS -
c 15561 5 17 - : | : A
c 15562 5 17 11 516 .9 18 L : : - :
c 15575 5 1 11- - 516 13 18 ) . :
c 15592 5 1 15 - . 812 . 7 14 . _ . .
c 15600 9 1 15- 812 M 14 . ‘
c 16602 9 1 92- 6 -7 10 -




REVISION RECORD LOG - .~ H40, H44 & H46 ROTARY MOWER

REVISION DATE - ‘ . H50 & H54 UTILITY BLADE | ~ i
N0 | INSERTED .- E60 DUMP CART L -
Y ‘ oL H80 & H84 SNOW BLOWER _ : _ : o .
2 . FOR 220, 222, 442, & 444 COMPACT . - - - .~ o - o ' ' -
- TRACTORS (S/N 9646800 & AFTER) - : - E o o S , R
1 R : ‘ Par‘ls Catalog B1188 X \ - . o ' - - : ' . \
c o Hi-Uiter 2506 . S ' o ALPHABET!CL}L INDEX -
S - g Co _ N . | Publmdimenizs S o S . MOWER SECTION
. ) . . ote: This parts catalog covérs all . ' ) . | ' - :
- T “H” Attachments & E60 Dump : . : o PAGE GRID
: " . Cart after the above seriat no. A ) . CoL L sAME e N c10
and replaces both catalogs . . CBelts. Lol SERRERRS 5 Ca:
A1188 and A1183 which are . S ) “Blades . .......... ... ..., e 7 CSl
obsolete and should be : gtad:s, H46..... P g EEI
i ad . - BCKE . . v i e e
dls’carrjied. S . . . - Guardsand Covers......... . 5 - C4
Housing, Splndle S el e ‘79 . ¢ C6-C8
) . Idier, Deck. .. oo .., e 7-8 C6-C8 |
. ; T — - - ‘Idler, Brive. ... oo y 11 . Cc10
Model Designations - . Tractor Application .  LiftAssembly ... 1 - cto
— ' . : : Pulleys, Deck ............ 7-9 C6-C8
) 220 222 . 442 444 - Rollers, Rubber ... .. s I 5 c4
‘ ' , _ ) T - : Spindles............ e . 7-8 Cce-C8
H40 Rotary Mower : : "X C X m o ' . L Wheels, Gauge ............. . 1 c10
. H44,Rotary Mower- ‘ . o ‘_ X X X . ¥ . ' . B . _ . DOZER SECTION
H46 Rotary Mowe : ' ‘ : : ' Blade, 44” and B4" ... ........ 13 ci2 .
i r ' : ' o X X X ' : : ' ‘ Brackeis, Mounting .......... 13 . C2
H50 ‘002er Blade o X X ) 1) oo ' . _ E?(?des, Cutting E RN e - 13 ) g:{% '
54 Dorer Blade . 'l S L X X ' X - ’ ' : BUMP CART SECTION | - N
‘E60 Dump Cart L | x S ox x .| 7 x N o AXle i 15 . C14
' . : , ' : _ CBody. .. 15 Cid
HED Snowblower ' ' X X 1) o - ' . Extensions, Side ............. © 17 0 D2
N § — - . ' . T Tongue .. ..., 15 C14
H84 Snowblower {1 "X X . X - o ' Wheels............... DO 15 .Ci4
(1} Will Fit But Not Recommended. v . ) ' . , . ‘ SNOWBLOWER SECTION
Co _ e rﬁéﬁg T o . ’ Auger............... . 19 D4
o TG - : _ Belts .o ovennn. .. e - 23 - D8
. - : . L T ChuteControl ,.............. 18 D4 -
Drive Assembly . ............. 21 D6 o
_ Litt Assermbly ... 19 - D4 - L
J 1 Case - o ) -
A Tenneco Company NOTE: See grid A2 for -
o Services Parts Supply ‘ . . ' } 80, (584 Snowcaster
cL o - _ . o NOTE: See grid B2 for -
Prlnte% nusa | " . ?OO State Street : s : ' (540, G44, G46 Rotary Mowers, '
A _ Racine, Wisconsin 53404 G3, G5 Mounting Kits
. . - &
o e : : T .NOTE: See grid E2for-, .
PRy o C ' - _ . - J, K, L, M, N4Q; J, K, L,'M; N44;
R . A g I - g . ‘ . "J, K, 'L, M, N46 Rotary Mowers,
E S B A : : . o J, K, L M, N, P R, S80"
e . ' : C Snowcasters, -
J, K LM, N, F, R, 584

Snowcasters, .
J, K, L(50){B4) Utility Blades




. - ‘ T | | .~ CASE MODEL H40, Haa, ‘AAND H46 ROTARY MOWERS & _
- - | | : - - DECK, BELTS AND DECK COVERS L <
MODELS H40 H4 4, AND H46

REF. PART NO. DESCRIPTION ' _ : REQ'D '
1 C 18925 DECK - mower, H40 (38 -+ s s v e v e e v v v s o ns R A | ‘ @
\ B 1 C 18927 " DECK - mower, H44 (44") =+ voencr... et eseeneans el \
1 C 18932 ° DECK - mower, H46 (48" v e= s e eiuuvrnevinvnocencna. -1
2 C 23810 - BELT - mowerdeckH40----------'--------- ....... .1
2. C 22707 BELT - mowerdeckH44----------,-----------'-'-'-'1
2 C 22708 .BELT - mower deck, B46 r =+ s e s e ettt inre il
3 C 15679 GUARD -deck belt, HA0 = s+ s s aenssannasovnnees seiea]
3 C 15680 GUARD - deck belt,'H‘M’- st v e s s st e s AEREER SRR el
3 C . 15681 ' GUARD - deck belt, H46 « v s s e i v e v v nunnan e e e 1
4 C 15675 COVER - deck, Smalle e s v v o 2o vsesanncccansonensssa 1
5 187- 1038 SCREW - 1/4" X 1/2" NC hex self-tapping  « » « + EREEE Y ]
6 . C 15640 ' B Bm_safety’ﬂaio......7...........-.--...... ..... 1.
6 C 15639 BAR_sa_fet}r’_H44.-.-..-----.-.-.i".-.-.l-_.----' ----- 1
6 C 15634 ° BAR - safety, H4G » » « o « » T s et e e st s e s e et 1
St 113- 102 BOLT - 5/16" X 3/4" NC hex ZP - - Prrrerrr e tve e 2
] 192. 20 . LOCKWASHER - 5/16" ZP v v s s 0 e u s R I SRR 4
9 129- 102 NUT = 5/16" NC heX ZiP » v+ o s 6 oo e v sacnnsnsoses ERRRY 4
10 A 170514 -ROLLER - 2-1/2" x 2-3/8"«-- .. B R I I e 2
11 195- 108  WASHER -~ 5/8" ZP s essvcsnmnnann e e s Ceeaa 2
12 132- 310 PIN-cotterl‘/_,B"xl"---_---------------------li----2
13 C 14892 SHAFT - rear roller » v« -vscss v innivasn-alnyin
.14 111- 317 BOLT ~ 3/8" x 1" NC rd. hd. square neck « - «««+» . tredean. 2-
15 192- 21 LOCKWASHER -~ 3/B" ZP ¢ e evmvonstocnronannnnss RIS 2
16  129- 103 NUT - 3/8" NCheX ZP* =+ v eneveneesurnannnnnns feae . 2
17  C -15562 BRACKET-axleplvot Hd40s ¢ = cvesvanevoniaranadie ., 1
17 C 15560 BRACKET - axle pivot, Hdds « v = v s e e o et ava.. Seeesdean -1
17 C * 15561 BRACKET—axlepwot H4Be « = v v v e, e ]
18 111- 202 BOLT - 5/16" x 3/4" rd. hd, square neck -+ e--oe R R
19. € 15935 BRACKET - height adj.- = » » v s ¢ < e v en s v nannns IR |
20 C 23807 BELT - drive (Use with 220 and 222 tractors} ------------- 1
20 . C 23809 BELT ~ drive (Use with 442 and 444 tractors) ++=cevreo v oo, 1
©U321- 1571 DECAL - "MCASE™ st o vt vt s anuecensonacneneemenannnos 1
321- 4381 DECAL - “DANGERYSPINNING BLADE Tettcrrs s st ai e
C 12519 DECAL - "NO STEP" s« s stsvsnansannn R 2
C 15956 © DECAL - height adjust « <« - « R R L R 1
C 19272 DECAL - safety +- - et vteeacnmnnennriannseas e ‘
}
_‘:‘ ﬁ’._]:"
& ;
Printed in U,5,A. o ‘ ’ April 1978

et




e ki e el

o
!
i

ts
“_+:_\:- -7 o h
s

o
% @

CASE MODEL H4O H44 AND H46 ROTARY MOWERS |

"PULLEYS, BLADES AND SPINDLES

EF. PART NO.

R
1 C 17666
2 A 170280
3 ¢ 10822
4 C 10942
5 126~ 19
6 C 15763
7 C 15604
8 C 24441
8 C 24442

©113- 205

10, 192- . 21

.11 C 10810 -
12 C 21581
13 131- 1127
14 . 113- 206
15 C 15963

16 € 12251
17 C 14731
18 111- 362
19 195- 530
200 C 14768
21 - 195- 525
22 '131- 178
23 C 14482
24 A

63279

Printed in U.S. A,

MODELS H40 AND 'H44

DESCRIPTION R REQ'D
HOUSING - mower spindles « v oo s aaan e T
BEARING -spindle -» s ¢ s t e st e ca et nsssosnacnnnes « 6
WASHER - bearing seal -~ .. M h e e s s mam et s A e cee B
WASHER - mower Spindle e - s e s s vvvnerrsanesonan. .
KEY - Spindle,..#ll Woodruff « « e o ¢ 4 a e v e v e s v a s s eseesavs 4.
SPINDLE ~outhoard -«-«esvseasaa e e b s e e et e .. e 2
SPINDLE - center «+ -« v seoveroncnnsena St s st |
BLADE ~ 14" (H40) « ¢ v v rvenenenuncacnnesononnnnnas "3
BLADE - 15-1/2" (Hg4)s + » » » PP 3
BOLT - 3/8" x 5/8" NC hex (grade 5) - - ==« e s v oa s CE I I 6
LOCKWASHER -~ 3/8"« + v s st nnnaccnnnn EEEEE R 18
SPACER -bearing « « == s 0o 0 o .« e h e s s e s sttt 3
PULLEY - outboard » » + s:a s « » ete a s e n e s s e aa e aa s .3
NUT - jam lock 3/4" NF hex ......... e m e e s e 3
BOLT ~ 3/8" x 3/4" NC HEX cececenernrtrrrrinnn 12
PULLEY - drive = - = v e msvaoonsmenannnsoos eaeendad
T PULLEY -deckidler s« c o s e v oo davnancuncnrenaa PRI
BRACKET - idler -« « v s s ot vt aansonnnnorsoenas S |
BOLT - 3/8" x 1" rd, hd. square neck---'-----'--g ------- 1
WASHER = 1/2" ZP + c e o rsanneennsa s e een el
SPACER - idler bracket ¢+« « ¢ v v v o ot e e e e I 1
- WASHER - 3/B"ZP <t s e v et esncsarsonenn Fees e 2.
NUT-locka/g"NChex----'-.-.........-.....' ------ 2
SPRING - idler »« cv s o nrmsnmasons I R 1-
RING - retailer c « « = = a s 20 ¢ ¢ ¢+ ¢ oo smnnrmavesnaos ha e e s 6

April 1978

7 I- .



CASE MODEL H40, H44, AND H46 ROTARY - MOWERS

PULLEYS, BLADES, AND SPINDLES
: . MODEL H4@8
REF, PART NO. . DESCRIPTION " REQ'D
1 C 17666 HOUSING -mower spindle ««e.eocisnsersonnacnnsasnase 3
2 A 10280 BEARING - spindle s o v esiovernsoanssiocsssmasusransl
3 - C 10822 - WASHER -'bearing seal -+« - vsesoses R L I -
4 C 10942 - WASHER - mower spindig+ ~«s s« - - B I 3
5 126- 19 . KEY - spindle, #11 Woodruff « « « i s - ¢ ta canevvnnvacsnnen 4
6 C 15763 SPINDLE -outhoard s cenvsacnssasansacssiresvsoees d
7 C 15604 SPINDLE - center - c v s s s 0 s 0 s s esvesamanrraan reera ]l
8 - C 14886 BLADE - 17" outboard « » s « « « = = » T, -2
9 113-" 205. LT - 3/8" x5/8"NChex (grade 5) « s+ e e e cviensvnness B
10 192- 21 CKWASHER - 3/8" - <+ vans Ape b e e e ceeans vee 18
11 C 10810 SPACER - bearing «««eeeensesoasans .
12 ¢ 21581 PULLEY - outboard«-«.«.= e e s a e e cess 2
13- 131. 1127 NUT - jam lock 3/4" NFheX se crvvvsrnncncnns e W B
14 -113- 206- . BOLT -3/8"x3/4"NChex »+++- R I I e-ses 12
15 C 15615 - PULLEY - drive s e e s s s a v se oo Fe e s R 1
16- C 12251 PULLEY -~ deckidlerssescececcevs.. tese et eaan IR |
17 C 14731 BRACKET - idler s+« sesuvsovseoenas FERTI EEEEREE 1
.18 111~ 362 BOLT - 3/8".x1" rd, hd, Square necks -+ « « e » s+ + » e eneen e ]
19 195- 530 WASHER = 1/2" ZP s s snnonvs- G eeereesanea [P 1
20 C 14768 SPACER -~ idler bracket » « « + + » » - eareraa e ie e nneeal]
.21 195- 525 WASHER - 3/8" ZP « vo ¢ = - & R IP seeemennn cee 2
22 131- 178 NUT - lock 3/8" NC hex -« « -« - e e B I I P I . 2
23 C 14482 SPRING - idler « - = s e v v o v e v dtacmamnnass veesaaesel
24 C ' 24443 BLADE - 16" center-+ e v s e s s o s » e e e et an e R |
2% C 15616 PULLEY -~ CEItEr + « v v e e dasensavenoanunnnsns B 1
26 A 63279 RING - retainer e «eosvoeeee. P -6
Printed in U.S.A, April 1978




CASE MODEL H40, H44, AND H36 ROTARY MOWERS 11

AXLE, IDLER AND MOUNTING ASSEMBLIES

REF, PART NO. - DESCRIPTION - . REQ'D
1 C 24707 AXIE -rear (H40)Ye t tv v e s nvvvsmmeinnormosenanns vesl
1 C 24708 AXLE ~rear (HA)+ «v c v e e v v a seeesesesrrersanaaasl
1 C 24709 AXLE-rear'(HéG)----.,r......_.....'..... ------- -.‘1
2 C 14832 BRACKET - axle mounting (H40 and H44)s e e e v e v v e i v saasne ]l
2 C 14932 .BRACKET - axle mounting (H46) » v v+ v+ s s v c v o » s a s« seeees
3  187- 1036 SCREW ~.1/4" x1/2" NC hex self-tapping (4 req'd. for H46). ... 2
4 NSS * KNOB - height adjust (order C20005) + + v v =« « I 1
5 NSS PIN ~ locking (order C20005) » e e v v e v ranvocrrsansa cee e 1
& 138- 7 PIN:- rolls e+ c o o u . fer e cat e PO seeesal
7 C 10482 SPRING + » ¢ = » » e s e e s Cesvaanie s i r s es e 1
B 138- 92 CPIN-TOll 3/16" X 3/4" ¢« v ie ittt e s e sl
9 C 15935 BRACKET - height adjust » «'s « o - e e venivennnenanin ]
10 111- 203 BOLT - 5/16" x 1" NC rd. hd, Square neck «««--o+sssaasass 1
11 C ~ 14768 . SPACER - height adjust - -+ e+ v v .. S rrerrrteacnennna 1
12 195- 2021  WASHER - 21/64" X1-1/4"« - s e v ivr i ie i s i innnnnunnn 1
13 131- 176 NUT -lock 5/16" NC heX + o v s e s v eervrevenasannnnsnss 1
14 . C 16745 STUD - gauge wheel (H40 and H44) - - - - - - -+ v ¢ o . e 2
14 C 14966 STUD - gauge wheel (H4B) ¢ + - - e s e v vt e voeocennncnnns 2
15 C 18555 WHEEL - gauge (H40 and H44)- « « v v v« « I I PP 2
15 C 19556  WHEEL - gauge (HdB) + <« v v v evanntiannsrsne S e 2
16, 195- 5§33 . WASHER-1/2" ...... e ree e R Theeeean 4
- 17 192- 21 .  LOCKWASHER - 3/8" ..... e h e erar e 2
18 129- 103 ' - NUT - 3/8" NCHEX ¢« vvvveveenncnvsnionnnrononinaal
19 C 17648. . BRACKET - front mounting - = = e« + s e 22+ 4« R R 1
20 C 16569 ' . BRACKET -idler ¢+ v v cuo v v v naveea et s edata e e e 1
21 . C 16575 BRACKET - idler arm « -« s s e o oo vuvmnnadzacnness ICICICIO
22 C 17597 BUSHING - idler aTm: s « - -« s s s e s e aneonuonnsnsoensns 2
23 113~ 209 BOLT - 3/8" x1-1/2" NC heX veveesnnsanaonraarsansnas 2
24 C 12284 BUSHING - idler pulley v +ss s e vt vnesnncsrssosenadann
25 C ' 10463 PULLEY ~idler « «-cv e veenersns- e e e e 2
26 195- 525 WASHER - 3/B" + v evenvusnnnnnonnans crs e e naaenes 4
27  131- 178 NUT - 10ck 3/8" NChex ¢t « s s vevnsasnans IR I R 2
28 C 14482 SPRING -idler -« + « v v saamunas D T I 1
29 C 14289 NUT - belt tenSions «'+ o s s c v e v e mvaanean I I 1
30 C 16562 SCREW - idler adjust. « =u « « = - e e a e e esba 1
~ 31 13B- 319 PIN - 101l 3/16" X 1-1/4" ¢« v s v e te s v aensannnnsosnnnnns 1
32 132- 311 PIN = COLET ¢ ¢ ¢ « = 2 nnn.s e a s a e e meeseeed
33 C 16574 ROD -pivot- e e o v v v e v v v nn R e |
34 ]:32- 310 PIN = COtter ¢ ¢ = o ¢ soa « v v s F a4t P e s e b e e s s e e e 4
356 113~ 208 ¥ BOLT -3/8"%1-1/4"NCheX:eovoennacannsns DEICEII 2
36 C 16573 SPACER: « « -« - - e e et e s e ey el e 2
37 131- 1114 NUT - lock 3/8" NC hexX jam - « =« « s v s v nosson I T 2.
38 C 16824 - -FRAME-rearmounting---:.««++s+2.. e resaaa eeaa 1
39 C 17048 PINe ovrennnesnn et eae et 2
40 131~ 165 NUT - 1/2" NCheX »« o v neeiocrnennananss . s 4
41 C 10821 . PIN-clevis 1/2" x7/8"«+oveveinnn.. [ a4
42 C 10898 PIN - safety -+ - - - - S 8
43 C 17686  BOLT -"J" «ccven-n.. b ea e i eaame s e 2
44 C 18315 . LINK - lift, short (used with Models 210, 220, 224, 644 and 646)+ « « « « « « 2
45 C 18338 LINK - lift, long (used with Models 442, 444 and 446) » - - » = = = =« =« R
. 185-" 533 WASHER - 1/2" (H460nly) - s o v s csroancnvonnns EEEERETE
47 C 20005 PIN - height adjust - - + + v v e o o .. ft e s s as e RIS |
Printed in U.5, A, o N o April 1978




e et aT e

et 2 B

CASE ROTARY MOWER, DOZER BLADE AND DUMP CART 13

REF, PART NO
1 C 16524
1 C 16525

2 C 10871

2 C 14440

3. 111- 203

3 111- 203

4 192- 20

4 192~ 20

5 129- 102

5 129- 102

6 C 16805

7 C 22741

8 - C 18515

9- ~ C .16503

10 .C 17890

11 C 16664

12 111- 382

13, 192- .21
- 14 129- 103

15 ¢ 10888

16 113~ 713

17 131- 1112

18 C 16529

, 19, C 16530
[ 20 195~ 541

21 - 132- 310

22 C 16531

23 195- 533

24 132- 7

25 195- 2135

' 26 C 22024

27 € 10898

28 141- 56

321- 1571
C 17201
-

=,

MODEL

Printed in U.S.A,

H50 AND HS4 E)CDIF!EEQ BLADE
DESCRIPTION ' ' . REQ'D
BLADE - (H50) (44"). . v oo venen.. A |
BLADE-H54 (34"} . oo i e v s s s e s m et e ool
EDGE - H50 (44"). . ...... s earanrieenann P |
EDGE -~ H54 (54"). - cv v v s b s i v mnneanana sesenneoneann 1
BOLT - 5/16" x 1" NC rd, hd. square neck (H50)........ aiaaB
BOLT - 5/16" x 1" NC rd. hd, squareneck (H54)..... .00 ..9
LOCKWASHER - §/16" (H50) . . o v e e v evnnes s ea s ana 8
LOCKWASHER - 5/16" (H54) . . . .. -2 ccveeremennsasnns .9
NUT-- 5/16" NC hex (H50). . ..... - e mensasanee B,
" NUT - 5/16" NC hex (H5%4). . ........ ... Cenneesaa AR |
SPRING -blade . . . ... it iasesasesareedantsanensnan 2
BRACKET - pivot ......... e e s e nn s e e veaann « sl
 BRACKET -~center push . ¢ c s s v s v v v s e e uomocuas EERETE a1
BRACKET - rear Support . e c e .. oswaaa M e nmasesc e s 1
N «vs e waaal
- < 1 i 2
BOLT - 3/8" x 1" NC rd, hd, SqQUare neck .e.ueveveeveas el
LOCKWASHER - 3/8" . i i sttt e ceccsactctannnronnnans 2
NUT - 3/8'NChex «.c..eceuncn. frrrreerrenrasaaaen2
- PIN-10CK +ouuyennn L PO .1
BOLT - 3/4" X 1-3/4" NC heX - v o e oo vvn s nosanenn. P |
NUT - lock 3/4"NC hex ......... s P I |
ROD - front pivot. . v v v v v s bresaonne e emeveaan weenal
ROD -rearplvol & . . . .. ittt i iaconnsennnnsnanas 1y
WASHER - 5/8". . s i sttt enesnnnenanna e ee e I
PIN - COttEr 1/8" X 1™ o v v g vevmese e n s e 7
LINK - lift . ..... P .1
WASHER = 1/2" e sttt st eaunsanacoenonnoensanenannans 2
PIN - cotter 5/32" x 2™ ...... PR PN P |
WASHER - 1-5/16" ........ e e s sa e en et e .1
ROD-1ift, . ..0ci it n ittt it aen e s e e aseeena 1
PIN:- safety ... .. Nt e sma ittt et il 2
PIN - clevis 1/2" x1-3/8" .. ... it rnnnnn e 1
DECAL - CASE . o it st s aednonossonanannnonssnas 1
DECAL - safety. o o it v v e v v v nnianiasnannn e e e heeal

, . © o April1978°




I
|
I3
}
1
i
!
1

3

CASE ROTARY MOWER DOZER BLADE AND DUMP CART

" REF. PART NO,

D =] O0 ON LA B

15
MODEL EBO DUMP 'CART ]
220 222, 442 AND 444 COMPACT TRACTORS

DESCRIPTION REQ'D
NSS BODY«s oo EERT R Ia Thecerauuwensy seseransreciaal
C 13547 TAILGATE v s v reosnaccnees et P T 1
131- 178 NUT - lock 5/16" NC hex ZP e erenssoanneainnn et e e 1
195~ 2027 WASHER - 11/32"ID ZP e s s v oo nteevnsosnannnosanenss 1
C 11942 SPRING - release. « »vvaososvancns R IREEEE 1
C - .13859 ~LEVER - release s s cacici et inninnnnaisnnnansnonaa, 1
113~ 111 BOLT - 5/16" x2-1/2"NC heX ZP v e e v v e e v aansarernnens 1
131- 1181 NUT -1ock 3/B" NC heX ZP - s s o s s nnvnscsnsnsanonnenan 4
113- 206 BOLT - 3/8"X3/4" NCheX ZP v+ v v v e vveenmcnnonnnanen. 4
C 14072 TONGUE « front « s v v cv et o onnonsvannenanonessen, 1
C 14073 TONGUE - regT e o s = = RIITI I IR m e e e e e s e e 1
195~ 533 WASHER. - plain 1 e et e e s T, 4
321- 1571 DECALs s o vt ss s nonncoes Veesns e a s ala 2.
C 14221 BUSHING - f1angef c « o+ s v o v as oo amcnnsnoenansionannnsens 2
C 24984 WHEEL - centered hub (used WIth 013920 ax!e)(mciudes bearmgs) ...... 2
219- 1 FITTING - lube » » e s+ s s et vvmsnunnicanns B 2
C 13920 SHAFT - axle 33- 3/4“ {Used w1th A’?DOSB wheel) » o o s acn v v v u 1
C. 10888 PIN - hitCh « + c « = s s ¢ s v et nnerannin e ma s et aeae. 1
132~ 306 "PIN - cotter 3/16" X 1-3/4" ZP i ie et cnnnnenan e 2

Printed in U.S.A.

April 1978




.CASE ROTARY MOWER, DOZER BLADE AND DUMP CART 17

MODEL E65 DUMP CART EXTENSIONS

REF. PART NO, - DESCRIPTION i © REQ'D
1- C 17276  BOARD = fI0O0t. o v v o c cco v v e nne.s S S vo..d

\ 2 C 172M BOARD = 818 & v vt v'eelanncnunrnneenensns .
3 C 17279 BRACKET - support side. . . s .. . o eeeerte et 4
4 C 17280 ° BRACKET - Support front .. ....... A 2
5 C 17278 BRACKET - stop & .. ... fremenas et eeseraceeana e ed
6 111- 11t BOLT - 1/4" x 1" NC rd. hd. SQUareneck ... ....oesso... 18
7 192~ 19 LOCKWASHER - 1/4" . .0 sevnnvnnnns e veeeaeceaeis 18
‘8 . '129- " 101 NUT - 1/4" NC hex ..... e eeareraenas P 1
9 . 195- 518 WASHER = 1/4" . 4 0t vemneeeonnnnnnn., e eeeen ..

ll Y

Printed in U.S.A. April 1978




s | . ) : T 17 cASE MODEL HBO AND H84 SNOWBLOWER  is. |
AUGER, CHUTE CONTROL AND LIFT ASSEMBLY

EF. PART NO, : DESCRIPTION ' 'REQ'D

R .
1 C 16159 HOUSING - auger 38" (used prior to S/NF20182)} e s s e veveena 1 . .
\ 1 € 16311.  HOUSING - auger 48" (used prior to /N G20205) « + « < v o v v v oo 1 -\
2 € 19820 .  HOUSING - auger 38" (used S/N F20182 and above)s « « o e e = o s« 1 )
2 ' C 19718 HOUSING - auger 48" (used S/N G20205 and above)« « « = « « « . .1
3 C 19734 HUB - auger mounting (used S/N F20182 & G20205 and above) .. 2
4 C 15186 SHAFT - auger mounting (used with C16159 & C16311 housing) . . 2
5 113-. 206 BOLT -3/8x3/4"NCheX e s e vvepnnaes crersissencevaas &
8 192- 21 LOCKWASHER - 3/8" ZPuv e v nese cereraraa teervenare §
7 129- 103 NUT - 3/8" NCHEX ZP + e v vveusannnrvmassnepsansans
8 C 15190 SKID - shoe (used with C16159 & C16311 housing}s v s e e e v v e e 2
9 111~ 342 - BOLT - 3/8 x 1" NC round head, long squareneck « v cevv.aa. 4
10 195- 525 WASHER -~ 3/8" ZPeuvevanrse tsssereneaa ateemanns « 1
11 C 15248 "SHROUD .. vivtvnncnnanss B |
12 C 16940 DEFLECTOR ¢ e s et o v scannsosaa L 1-
13 113- 1. BOLT -1/4x1/2" NChexZP vevevesnnnenne. v eaeaes 2
14  131- 1102 . NUT - lock 1/4" NChex ZP v e v ... I e 2
15 111- 340 BOLT - 3/8 x 3/4"'NC round head, short square neck « < v o« . 3
16 D 33544 WASHER - dished 25/64 X 1" O.D. + 2 e v v v v n St e v e 2
17 - C. 22774 .- WINGNUT - deflector JocKing « » se o s e o v o ononoesnnss ey 2
18 € 15334 BRACKET - chute holddown « « « e « ¢ v v e v v e e es s 3
19 111- 202 BOLT - 5/16 x 3/4" NC round head, square neck (H80) "+ « .. ... 9
19° 111- 202 BOLT - 5/186 x 3/4" NC round head, square neck (H84) « ... .. 11
20 192- 20 LOCKWASHER - 5/16" ZP (H80) « . . . . B 9
20 1892- 20 . LOCKWASHER - 5/16" ZD (H84) « o « ¢ o0 v v ... e 11
21 129- 102 NUT - 5/16" NC hex ZP (H80)« v s v v e oo .. feeiiiieia, 9
21  129- 102 NUT - 5/16" NC hex ZP (HB4) « +'« i e v i vevvafoeneennnnnns 11
22 113- 102 . BOLT - 5/16 X' 3/4" NC hex ZP (used with C16159 & C16311
housingh « v v s v v i i vt e i e e e e sees 1
23 C 15244 ROD - chute control e v e vvvnvanecnnns. fensanncnann ve l
24 C 15277 SPACER + vt vvvennnerannennnnnnn. P 1
25 C 15240 BRACKET-controlrod-..-............., ...... esdieaa 1l
26 132~ 320 PIN - cotter 3/32 x 3/4" « « i v v s i anmnn sy e cerana 3
27 -C 14583 - JOINT - DIOGK: « « e v o vennnvernn. et et 1
28 C 17175 SKID - shoe (used with C17899 & 17900 housing)« ..o ves e 2
29: -113- 412 BOLT - 1/2 X 1-3/4" NC HEX s o v v oo vnnoernnnsnns eeee. 2
30 195- 534 WASHER - 1/2" ottt it i inn e T, 2
81 € 18770 BUSHING - « « ¢t 60 nvvvnnnsononennennsn R, .2 a
32  131- 165 NUT - lock 1/2" NC heXe o s o ponans s et et e, 2
33 C 14584 CRANK - chute....... Ceeenaas e e, 1
34, C 16309 ARM - lift ¢ v ieenevnnnennn. N em e asaaen e e
35/ 195- 541 WASHER = 21/32 X 1-5/16" ZP v v it e v e e i s snsnnnnnenns 1
36 195~ 2134 WASHER - 1-3/16 x 2—1/4’f 7 S e ne e 2 -
37 C 10898 B I L vea 1
38| 132- 34 PIN-cotter....... e e e e m s et e “eseresaa 1
38 € 17716 BLADE ~ snowblower (HB4): o ¢ v a v v v st e st eemenennsenes 1

39 C 17878 . BLADE - snowbiower (HBOY. . . . . [ PN canans 1

Printed in U,S5,A. o ‘ ' April 1978




20 ' : o , ‘ : : ’ CASE MODEL HBO AND HB4 SNOWBLOWER 21 .
- - DRIVE ASSEMBLY
REF, PART NO. . . DESCRIPTION ‘ REQ'D
1 C '15514. 'FLANGETTE""""""""""""""“""""4 .
\ 2 C 14419 BEARING ~ includes collar and setscrews =+ s s s o ca e s eaa ree \
3 111~ 202 BOLT - 5/16 x 3/4" NC round head, square neck, ZP « -+« 4
4 _.192- 20 . LOCKWASHER-—B/IB"ZP-'-----‘--------------------4 .
§f -129- 102 - NUT—5/16"NChexZP '..n...........f.............._4-' ‘,
I} C" 14579 SPROCKET - drive 16t00th =+ v ecesaverenncennennaanns ]
7 178-" 858 SETSCREW-5/162’.3/8"-----------‘---- ..... eresaa D
8 126~ 16 'KEYFWGOGI‘IIEE#Q -.......‘.......................2.
9 C 17724 SHAFT_driveI(HM)----oo-u--.-.’-..----oc’---u--o.1
g . C 17723 SHAFT_drive(Hao)-o-c-o'----.-.-r‘o----?----ulooo.1
10 -178- B58 . SETSCREW-5/16}:3/8"'-"°"""'"°"""°°' cee B
11 C . 16119 PULLEY - driveshaft ==+ s+t s necncnernncanesnnes]
12 111- 349 ° BOLT - 3/8 x 2-1/2" NC round head, square neck» s« s« s oo ]
13 195- 2029 - WASHER—7/16x1-1/4"O.D.ZP----*-"","“"'-"""2
14 C 16158 -BLOCK- chain tightener (used prior to /N F20182 & G20205)- -+ 1
15 131- 1498  NUT - lock 3/8" ZP»++ -+« I Tresesresaeres ]
16 ) ~ CHAIN - auger drive 74 pitches #40 roller chain, usge:
B 12470 CHAIN - 50 links #40 , .. .... Srrneaass P |
B 12471 CHAIN - 20 links #40 . o. v i e v e maneneas weseneas 1
B 12501 LINK - connecting #40....... P v s e s s anaa e |
B 12503 LINK - roller #40. v v vt e v vt v naesasonseassmssns 1
17 B 12502 CIINK - offset #40 . 0. . 00w v W Cee s aa F e s et s st raea 2
18 C 14421 BEARINGaauger.........,..........._...............'2 -
18 195~ 545 WASHER - spacer 13/16",..... trrrase e ct et e JAR
20 C 16108 AUGER - 38" (HB80) v . v v e v v s v e ne e c et resass ass 1
, 20 - C 16179 AUGER - 48" (HB4) . . . . v v v uus Craene N T |
.’
1
t
1
|
|
i
A
| 1
A
-
Printed in U,8,4, - . - . Ap;il 1978




N i CASE MODEL HB80 AND H84 SNOWBLOWER 23
: i . - - . ;
4
BELTS AND. IDLER ASSEMBLY -
’ '1 .
REF, PART NO, - - DESCRIPTION S REQ'D
1 113- 206 BOLT - 3/8x3/4" NChex ZP rreonranonecens cereesan ] o
\ 2" 193- 68 = WASHER - 3/8" internal tooth: = « « « « R R SR \
-3 C 10463 -PULLEY-ICHEI' ------- *r E s s e s s enana srrrsevea ]
: 4 C 12264 . . BUSHING - idler (used prior to §/N F20182 & G20205) = » + » s+« 1
5 131- 178 NUT - lock 3/8" NChex ZP v s ecetecrocacionusanean 2
6 C 16853 ARM widler + « v o s s e v v o snessecnnesse R I ‘. R 1
7 ‘T 16714 BUSHING - idler arm v s cvoos s e aonas R I
8 .C 16745 BOLT - shoulder ==+« «+ » e rsaas IR O I |
.0 195- 533 WASHER - 1/2" ZPs » o« » + I N T S a1
10 .F 51571 PULLEY - backside idler ---ssestonecnean R I |
: - .11 13- 412 BOLT -1/2x1-3/4"NChex ZPrevsrevrroerannrnaaaya |
. : 12 . 131- 165 NUT - lock 1/2" NChex ZP r s e reresrsns tesereaen eeee ]
13 C 16870 - SPR]:NG widlers s e s s s s v s s s s s s s e m et v e e s s s - 1
14 C 23949 | BELT - use on H80 and H84 with models 220 and 222 -------- 1
14 'C 23950 ' . BELT - use on H84 with models 442 and 444 - » - - - . R |
15 NSS . 'FRAME - idler (used prior to S/N F20182 & G20205)
' . ' order 1tems 16 a_nd 17) --------- A B R R R R R N 1
16 € 17MM13° FRAME - idler, v vovuvus. . e e e it et ca e 1
17° 132- 318 ° 'PIN - cotter........ C e e e et Ceereraa 1
%, 321- 1571 DECAL - "CASE" . it i ittt ttnsannannanenss e e 1
“.C 17462 DECAL - belt inStallation. v v v v v oo s e e vcenreeens R
\ 321- 4199 . DECAL - “WARNING” . . v v v vt oneeve e C e el
. ‘ R ) ) )
o
]
|
USED ON H80 S/N F20182 AND AFTER
. USED ON H84.5/N G20205 AND AFTER ) _ . . ‘ -
) ’ . BELT ILLUSTRATION AS VIEWED o . .

FROM FRONT LEFT SIDE.

-t

: : : ' o Printed in U.S.A, L . April 1978




24

ay

17201.

NUMERICAL INDEX -
PART - PAGE * REF. . PART . PAGE  REF. PART PAGE  REF
NO. NO. NG. - NO:- NO. NG. NO. ~NO. NO.
A 63279 7 o2 c 15186 J19 4 C 17276 -17 1
A 63279 g 26 c 15190 19 8 C 17277 17 2
A 70280 7. 2 - |l¢ . 15240 19 25 c — 17278 17 5
A 70280 ] 2. 1¢C 15244 18 23, c 17278 17 3
A 70514 "5 10 C 15248 19 1| .c 17280 17 4
B 12470 21 - C 15277 19 24 C 17462 23
B8 12471 21 c 15334 19 18 C 17597 11 22
B 12501 21 . C . 15814 21 i C 17648 11 - 19
B 12502 21 17 C 16560 5 17 c 17666 7 T
B 12603 ™ 21 C 15561 §-- 17 C 17666 < 1
C 10463 11 25 C 15562 5 17 c 17686 11 43
C 10463 23 3 c 15604 7 7 C . 17713 23 16
C 10482 1 7 c 15604° -9, 7 c - 17723 21" o)
C 10810 7 1 c 15615 5 i5 C 17724 27 g
C - . 10810 9 11 c’ 15616 -9 25 C 17776 19 28
C 10821 1 41 - c . 15634 -5 6| :C 17776 - - 19 39
-c. 10822, 7 a- |'¢c- 18638 5 6| . C 17878 - .18 39
c 10822 g 3 C 15640, 5 8 C .17890 13 10
c 10871 13 2 c 15675 5 4| . ¢C 18315 11 44
c - 10888 13 " 15 c 15679 5 3 c 18338 11 45
c 10888 15 18 @ 15680 5 3 C 18770 19 . 31
c 10898 11 43 C 15681: 5 3 c 18025 . 5 1
c 10898 13 27 C 15763 7 '8 C 18927 .5 1
c 10808 - 19 - 37 c 15763 g9 6 C . 18032 - 1
c 10942 7 4 C. 15835 5 19 c 19272 5
C 10942- g 4 C 15935 1. a; . C 19555 11 15
C 11942 15 5 C. 15956 5 o C . 19556 11 15
C 12251 7 16 C 15963 7 15 c' . 18718 19 2
C 12251 g i 16 C 16108 21 20. c 19734 19 3
C. 12264 LA 24 c 16119 e 11 c 19820 - 19, 2
c 12264 23 4 C 16158 21 14 c - 20005 11 47
c 12519 5 c 16159 - 19 1 C 21581 7 12 -
c. 13547 15 2 o 16179 N 20 c 21581 9 12
c 13859 15 6- C 16309 19 34 C 22024 13 26
C 13920 15 17 C 16311 19 1 o 22707 5 2-
-0 . 14072 15 10 C 18503 - 13 g C 22708 5 2
C 14073 15 11 C 16515 13 8 C 22741 13 7
C . 14221 15 14 c- 16524 13 1 C 22774 19 17
c 14269 11 - 29 c 16525 13 1 C 23807 5 20
C 14419 21 2 ¢ 16529 13 18 c 23809 5 20
C 14421 21 18 c 16530 13 19 C 23810 "5 7
o] 14440 13 2 C 16531 13 22 C - 23949 23 14
C 14482 7 23 - C 16562 1 30 c 23950 23 14
o 14482 9 .23 ‘Cc- 16562 n 20 C - 24441 . 7 8
C 14482 1 28 C 16573 11 36 C 244432 7 8
c 14579 21 6 £ 16574 11 33 C 24443 9 24 .
C 27 c 16575 11 21 C 24707 - 11 1
_C 33 C 16664- 13° 11 C 24708 11 1
c _ 17 c . 16714 23 7 c 24709 1 1
C 17 C 16745 -11 14 C 24964 - "5
c 20 c 16745 23 8 D 33544 19 16
c 20 c: 16805 13 G F 51571 23 10
C 11 .| C 16824 11 38 ’
C 8 C 16853 23 -6
C . 13 ¢ -16870 23 13
c 2 ol 16940 19 12
c 2° L ¢ . 17048 11 39
c 14 c 13

.29-

L3

Foa Murashd el

yr e,

NUMERICAL INDEX

©2g

- 3.

1871 - 5

; 2ART _PAGE  REF.  PART PAGE "REF.  PART PAGE REF.
. NO.  NO." * wo. NO; NO. NO. NO. . NO.
HARDWARE CODE NUMBERS 1127 7 13 321 1571 13 :

e "1 KU 6 131- 1127 g 13 _321. 1571 15 13

" 502 - - 131- 1181 15 8 321- 1B71 23

1 502 19 18 132- 34 19~ - 38 321- ' 4199 23

. 203 i 9 132 -77 . 13 24 321- 4381 5

. 202 i 3| 182 306 15 19

A 2 3| = 310 5 12

SO n 27 e 310 ¢ - 11 34

T 208 5 3 132- 310 13 2

o 20 : - 132- 311 11 32

5y a . e 132- 318 23 17

o e . : 1322 - 320 - 18 2% -

SO A B O

11 62 : . :

i e ,; :g o1 319 11 31

EoE g wlmE o m

13- 1 1 ’ .
o oy . g 13 178 858 2. 10
e et . o 187- 1036 5 .5

3 192 b 2 |- 187 1036 1 3

by ook ‘ 1922 . 19 17 7

i ooe : ; g 192 . 20 5 8

13- © 206 7 14 123' 20 13 4

a2 ha ! 20 13 4.

by 06 - 9 14 192- 20 19 20 -

13- 206 23 1 199, o 5 15 :

13- 208 11 35| 100 2 - 57, 5

13 209 1 23t 4o 7 1 ke
13- 412 19 29 197. 2‘1' ’ 13 12
13- 412 2;3 11 192. 2 ‘ 10 8
173- 713 13 18 1063- 68 23 2
522 :g 217 g 195" 108 . 5 11
iy o ! : 1950 . 518+ 17 g
2 - - 5] 1es 525 .7 21 -
Y I Lot B 195 . 525 ) 21"
e S I 525 11 26
e e N R 10 .
I 198 . 530 7 19
102 : .
e s 2.;; , 42 195 530" 9 19
103 4 18 Jos 53% 11 16
w103 13 14 | %58 1 a6
o 1o b B 195 533 . 13 23 )
165 . w3 )

4 e ;g ?g 195. _ 534 19 30"

“ 176 b 4 195 054113 20

- 176 5. g | 13- NS

M- - o178 7 22 | 18 545 21 19

. 178 A o 195. - 2021 11 12

" 178 » Py 195. #2027 15 4

. 178 o1 o 195- 2029 © 21 13

. 178 >3 5 | 195 . 2134 .19 36

A 1109 19 14 195- 2135 . 13 25

nT 112 13 17 | 2% ¥ " 15 16
1114 11 37 | 321




DR
Sl

- ROTARY MOWER 2 - C , ' :
J, K, L, M, N (40)(44}{46} 4 T - A - .
. . SNOWCASTER _ - . L . .
J. K, LM, N/ P, R, S (80}{84) - : . ALPHABETICAL INDEX : - 3
" UTILITY BLADE: : : - : :
A K, L {B0}(54) ST T ) } ’
- Parts Catalog J1260 ~ | . . . MOWER SECTION
This Parts Catalog replaces catalog H1250 ‘ . Page . Grid -
L ‘ Axle ... e 15-17 E14-F2
. 3-93-RP-500-139 Bearings . ............ e e 11-13 E10-E12 .
- Belts .. ...........0...... e e e 5-7 . ‘E4-E6
Bladés .. ................ P 11-13 E10-E12
.Decals . .. oL e .28 F14
Decks . . .. .. .. e, -1 E4-E6
Guards_and Covers ...... .. e e ‘B-7. E4-E6 .
Housing, Spindle . . . . ... ... ... .. .... 11-13 E10-E12
idler, Deck ... .. P e L1113 E10-E12.
idler, Drive ... .... e e 18-17 E14-F2 ‘
‘ Kits, Roller . . . .. ..... ... ...... e 1.9 " ES8 o i
Lift Assembly ......... e e e e 15-19 E14-F2
Pulleys, Deck’ . ..... R B R E10-E12
. Rollers, Rubber . .. . . ... ... .. 5-9 E4-E8 .
' Spindles . ... ... e e e 11-13 . E10-E12
Wheels, Gauge . .......... ... ....... 15-17- °  E14-F2 . W
SNOWCASTER SECTION
_ Auger ., .., .. "23 F8
Auger Housing .............. e 1.19-21 F4-F6
R Bearings. ... ... .. ... .. ... 28 Fgy -
' BEMS © v i e AR 25 F10
r Chain - Auger .........1....... e 237 F8
/ : Chute Assembly . ........ e L.19-21 " F4:FB
[ . . . : - T Decals .. ..o it 28-31  ° F14-G2 -
. ' o , ' . _ ' : ' . Drive Assembly ....... e 23 " F8 -
/ . o i . © 7 Adler Assembly ... .. .. Teaa e ..25 F10
. S ' : : ©T 7 LiftAssembly .. ... ... .. DU .19-21 F4-F6 a
o APPLICATION CHART ' .o ' o . . . . ’ : .
— f " . ) . ' . . L o -UTILITY ‘BLADE SECTION
’ MODEL DESIGNATIONS  ° | . TRACTOR APPLICATION - = , S Biade : A T F12
: i ‘ : ; . . 210 | 220 | 222 224 226 ‘444 | 246 | 448 | 644 | 646 | 648 D.ECEIS .......................... . .29-31° ‘F14-G2
; . - T 3 : Lift Arm. . ... oL L .. 27 . Fi2
J. K, L, M, N (40} Rotary Mower - Xl X P X %= [ o] - .~ Mounting Bracket....... A SR .27 .F12
J. K L, M, N (44) Rotary Mower x I x [ x{xMP! x| x| x| x| x{x ' - : -
J, K, L M, N, {46) Rotary Mower {1 mi x |I"x X X X X X x| X ' ) ‘ .- NOTE: See grid A2 _fc;r -
JK LM, NP RS@E Snoweaster | x | X | x | x | x | m [m]{m ’ o .. ©B80.G84 Snowcasters |
* |4 K LM N,P, R, S (84) Snowgcaster . | ‘ ; 1 ] . © NOTE: Seegrid B2for-. =~
: —— e oy X X1 X XX % - : — G40, G44, G46 Rotary Mowers,
) : . X X | XM Mo - o _ -G8, G5 Mounting Kits
_ | 9, K, L-{8%) Utility Biade . Mlm | xXpx ) x| x| x]:x 1 ' NOTE: See grid C2-for.-

. - B . : ' _ : . : H40, H44, H46 Rotary Mowers,
’ . - g S : H50, H54 Dozer Blades,

- . . : - . . . E60 Dump Cart, ,
(1) Will fit, but not recommended : . ' ' T . ) . HB0, H84 Snowblower
. - _ | | | i
5oL T ~ - . ~ . i f
Printgd‘iﬁu.s.A. o ' : T . e ST .o S ' . - , o




Ty

Smmummmmhmmwmm

P
—

- USED OUN MOBDELS PRIOR TO 1975 °

L
B
s

e

" REF.

1
1

JE N N 'y
gL b 2 R

16

— ok
~ ol

18

B8s

BRNREY

PART NO.

S111-

—

—

—
1

OOO0O00Z000000
- N
“in

1

NSS
Ng/
1 __NSS -

. 22707

23810

22708
26809
26810

. 26811

18675%
1036

15640

15639

15634 .
102
29.

an
28976
108
310
14882
3N
s
103
16662

© 15560

16561
132
15936

- 23358

23359

23808

23810
23807

21942

31404

26485,

15590
18921

MODEL J, K, L, M, N(40}(44H46) ROTARY MOWER J - . B

DECK BELTS AND DECK COVERS
/Use‘forJ K L, M(40)(44I(46]

ESCRIPTION
/gECK mower J40, K40, L40,

DECK - mower J44, K44, L44,

DECK - mower J48, K46, L46,

BELT - mower deck, J40, K40, L40, M40 .. ... ... ... .. .....o...
BELT - mower deck, J44, K44, L4d4, M44 ... . ...
BELT - mower deck; J46, K46, L46, M46 .. ... ... ... .. .. ..., s
GUARD -deck belt, J40, K40, L40, MA0 .. ... ........ ... ... Tome
. GUARD - deck belt, J44, K44, L44, - M44 .. ... ... e
GUARD - deck belt, J46, K46,
COVER - deck, small (early productlon) e e .
SCREW - 1/4" x 1/2”" NC hex self-tapping . . .......... e U
BAR - toe guard, J40 {early productiononly) .. ... e e :
BAR - toe guard, J44 (early productiononly) ............... s
BAR - toe'guard, J46 (early productiononly) ...............,. [P
BOLT-5/16" x3/4"NGhexZP................ S e .
LOCK WASHER -5/16" ZP, internaltooth .......... e e ;
NUT-5/16"NC hexZPflange lock ... ... ...t iii e s
ROLLER-2/1/2" x2-3/8" ..
WASHER-5/8"2P ...... ..
PIN - cotter 1/8".x 1" .. .. ...
SHAFT -rearvroller .. ... ... e e
BOLT-3/8"x1"NCrd. hd.squareneck .......... ... civirinvinanns
LOCK WASHER -3/8" ZP .. |
NUT-3/8"NChexZP......

-

DECAL - belt installation

" SKID-rear............n...
SKID'- front R.H. .....
SKID-frontLH. ..........

*used before S/N:

J40 and K40 - AA 13699
J44 and K44 - BB 14443
J46 and K46 - DD 15449

NOTE: Optional roller kits to replace skids
{See page 9 for parts)

C33139 KIT .- front rollers (H, J, K, L, M, N40)
C33140 KIT - front rotlers (H, J, K, L, M, N44)

Printed in U.S.A.

___C33141 KIT - front rollers (H,.J, K, L, M, N46}
C33142 KIT -

rear roller (all above madels)

.......................................

BRACKET - axle pivot, J40, K40, L40 .................. e
BRACKET - axle pivot, J44, K44, L44 ......... e e
BRACKET - axle pivot, J46, K46, 146 ... ........ e U
BOLT-5/16" x3/4" rd. hd. squareneck ............ .. coveunrens e
BRACKET -heightad]. ..... ... ..o i i i s
~ BELT - drive (Use with 210, 220, 222, 224 and 226 tractors) .............
" BELT - drive {Use with 444, 446 and 448 tractors) ... .......:...... S
BELT - drivé'{Use with 646 and 648 tractors).......... [P e
BELT - drive {Use with 644 S/N 9698343 and after} .. .... e
BELT - drive {used with 844 prior to S/N 9698343).. ... .... ... e
KIT - spring and decal {J46 used priorto S/ND48378) .................
SPRING-idler.........

)
m
-
o

M40:438" ) (use C28455 and C30841) ......
M44 (44™) {use C28463 and C30841} ......
M46 (48") {use C28470 and C30841) ......

LAB, MAB . ..o e

......................................

March 1 993




T tapeat

MODEL J, K, L, M, N(40)(44}(46) ROTARY MOWERS

NOTE: Optional roller kits to replace skids
{See page 9 for parts)
C33139 KIT - front rollers. (H, J, K, L, M, N40)
C33140 KIT - front rollers (H, J, K, L, M, N44)
C33141 KIT - front rollers (H, J, KL, M, N46)
33142 KIT. - rear roller {all above{models)

Printed in l_J.S.A. -

7
DECK, BELTS AND DECK COVERS
Use for N40, N44, N46

‘REF. PART NO. DESCRIPTION . . REQ'D
1 c 28455 -DECK - mower N40 (38”1 (970 mm) ..................... P 1
1 c 28463 DECK - mower N44 (44”) {(1120mm) . .......... e e 1
A C 28470 DECK - mower N4 (48"){1220mm} .......... ... ... ... ... 0. ... 1
2 C 23810 BELT -mowerdeck, N40....................... e 1
2 ¢ 22707 BELT -mowerdeck, N44. ... ... ..... P 1

2 C 22708 BELT-mowerdeck, NdBw. .. .. ... o i 1 .
3 C -26809 GUARD -deckbelt, N4O . ... .. ... ... . .. i 1
3. C . 28810 GUARD - deck belt, Nd4 .. ... ... e [P 1
3 C 26811 GUARD -deckbelt, N6 ... ... ... .. .......... e a e 1
4 G 30841 , "DEFLECTOR-chute ............c.covviaeenon.... e 1

5 187- K36 _SCREW - 1/4"" x 1/2” NC hex self—tapplng .............. P . UAR
6 - 192- 20 - LOCKWASHER-5/16" ......... T, 3
7 131- 911 © NUT-5/16"NChexZPflange .......coviuriinaeneonnn. ., et 2
8 129- 102 NUT-5/16"NChexZP............ e P S 5
8 111- 371 BOLT -3/8"x1"NCrd. hd. squareneck .................... PP 2
10 192- 21 LOCKWASHER-3/872ZP .. ... .coiiiiiiiiiaiin. .. o 2
1 129- 103 NUT-3/8"NChexZP.............. R e 2

12 C - 18562 ' BRACKET-axlepivot, NAG. ... ... et 1.
12 < 15560 BRACKET - axle pivot, N44 . ..., _.. e e e 1
12 c 15561 BRACKET -axlepivot, N46 ... ................. e 1
13 “111- 132 BOLT-5/16"x3/4"rd. hd.squareneck ........................ ..., 5
14 c 15935 . - BRACKET-heightadj. .........ooovoeniuiineaen il 1
15 - C 23358 °  BELT - drive (Use with 210, 220, 222, 224 and 226 tractors) .. ... ......, 1
15 C 23353 BELT - drive (Use with 444, 446 and 448 tractors) ... ... ........-.... 1
15 C 23808 - BELT - drive (Use with 646 and 648tractors) .. ........................ 1
15 C 23810 .+ BELT - drive {Use with 644 S/N 9698343 and after} ... ... ... .. .. ...... 1
15 C 23807 BELT - drive {used with 644 priorto S/N9B9B343) .. .. ... ... . ... ..... 1
c 26485 SKID -rear. . ... e e ieee? 1
C 15580 SKID-frontR.H. ........:....... T e e e 1
c 18921 SKID-front L.H. . .. e e 1
K2

March 1993




TS——

DNDNAL WD NN

H1250-9

00000 O0O0n

33140
33141
. 33143
33144

33146
31600
31501
13- 241
111- 375
131- 938

111- 132
131- 11

C 33142
C 33156
C . 331587
C 28977
195- 541
111- 132
131- 911

- KIT - front rollers (H40, J40, K40, L40, M40, N40)
KIT - front rollers {(H44, J44, K44, L44, M44, N44)
KIT - front rollers (H46, J46, K46, L46 M46, N46)

.BRACKET -mounting LH. . .. ...... ........... e

BRACKET - mounting R.H. {H40, J40, K40, L40, M40, N40) . .

BRACKET - mounting R.H. {H44, J44, K44, L44, M44, N4a4) . .

BRACKET - mounting R.H. (48, J46, K46, L46, M6, N46) . .-
ROLLER .............. el PR SR

33139 .

33145 -

MODELJ K. L M, N(40](44](46) ROTARY MOWER

ROLLER I(ITS

BOLT - 3!8” - 16 x 3" (attach L.H. Roller)

NUT - 3/8" - 16 flange lock
BOLT - 5/16"" - 18 x 3/4" carriage

BOLT - 5/16" - 18 x 3[ ! carriage
NUT - 5/16"" - 18 flange lock

#

BOLT - 3/8” - 16 x 3’ carriage (attach R.H. roller} ....... .

......

“NUT - 5/16"° - 18 flange lock . ... ...
KAT - rear roller
-BRACKET - rn_ounting P e :
BRACKET -mounting ............ ... . ... .o ...,
ROLLER - 77 . s e e e
WASHER - 5/8” ...... e e, e e

March 1993-



-
e
3

MODEL J. K, L, M. N(40}{44}{46} ROTARY MOWERS

PULLEYS, BLADES AND SPINDLES -
Use for J, K, L, M, N{40)(a4) *

Lo ’ REF. PART NO. DESCRIPTION REQ'
-1 [ 17666* HOUSING-mowerspindle . ... ... o i b i e 3
2 Cc 28971 - BEARING-spindle..............coouveenniiii, e 6
3 c. 28972 WASHER - bearing seal {early production} ....................L. e 3 .
4 C 10942 - WASHER - mower spindle (early produetion) : . . . .. deerean 3
5 126~ 19 KEY - spindle, #11 Woodruff..................., e 4
6§ C 15763 . SPINDLE-outhoard ............. SN - / .................. -2
7 C 15604 SPINDLE-Center . ....coveenensaeneenas S A 1
8 Cc 24441 BLADE - 14 (J40, K40, L40, M40, N4D) ... <. ./f e e v 3
8 C 24442 . BLADE-15-1/2¥(J44, K44, 144, M44, N44). ... .. ....... 0. ..., teee 3
8 113- 206 BOLT-3/8"x3/4" NC hex (grade 3 6
10 192- -2 LOCKWASHER-3/8" .. ... ..ot e e 18 -
1M1 C 10810 - - SPACER-bearing ............ ...t e ..., 3
12 21581 " PULLEY -outboard .......... e emeeseaeaean S 3
13 131- 13  NUT-jamlock3/4" NFRex ...... ... .o, 3.
14 13- 206 - BOLT-3/8"x3/4'NCheX.........coovniunnnn. e e 12.
15 * C 15963 PULLEY - drive{J40, K40, £40, M40, N40) .. ..... ... . coiiiiiinian, 1
15 C 15615 PULLEY - drive {J44, K44, L44, MA4, NAAl. .. oo v oo e eeeinaaeannns 1
16 -C . 12251 " PULLEY- deckldler.................................:.-._. .......... 1,
17 Cc 256080 BRACKET -idler........... e it iaaaean 1 -
18 . 111- 371 BOLT-3/8"x1"rd.hd.squareneck ........................oiins, 1
19 195- 105 WASHER -1/ 2P L. . . i e e e et 1
20 ~C 14768 SPACER-idlerbracket ............ ... iiriiiii e 1
4 195- h2b WASHER-3/B"ZP ... v i i e i i 2"
22 131-. 1181 - NUT-lock3/8 "  NC hex. ... et i i i i e et i sna e ianarennaans -2
23 C 31608 SPRING-idler. .. .. ... . e e 1
24 C 16016%* ~ RING-retainer ... ... . e et e 6
25 111- 366 BOLT-3/8"rd. hd.sq. neck ... . ... ... e i, 1
) « - - 26 NSS BRACKET - idter {use C26080 bracket and 111-366bolt) . ............... 1
. 27, C ' 25541 . SPACER-bearingshield .. ..... ... ... ... ..ottt 3
- 28 Cc 26543 SHIELD-bearing .. ... ... ... .. . . i iiiiineanns PR 3
29 C .28972 WASHER-bearing ........¢covivivnenrinruninanes e e -3
) *also use (2} C16516 retaining rmgs o e
- , S/N and after: | :
K40, L40, M40, N40 - AA11798
K44:L44, M44, N44 - BB12278
**for seivige of J40 and J44
for service of K40 and K44
before S/N:
K40 - AA11798
K44 - BB12278 _
—_:? 117
Printed in U.S.A. S . : : March 1993




12

REF.. PART NO.

1 C- 17666
2 L 2897
3 c 28972
4 c 10942
5 126- 19
6 C 15763
7. c 15604
8 c 14885
9 13 . 208
10 192- 21

" Printedin U.S.A.,

MODEL J, K, L, M, N(40)(43)(46) ROTARY MOWERS

'PULLEYS, BLADES AND SPINDLES

UseforJ K, I. M N{46)
DESCRIPTION '

HOUSING - mower spindle {also use [2] C16516 after S/N DD12835 ..... '
BEARING-spindle......... .. ... i,
WASHER - bearing (early production) ..................... .
WASHER - spacer (early Production) ... ...
KEY - spindle, #11 Woodruff .............................
SPINDLE-outboard ................cooiiunn ... S
SPINDLE-center . ..., it i e e i

BRKACKH fdler ... e
BOLT -3/8” x 1" rd. hd. square neck e g
WASHER-1/2" 2P .. ... i et
"SPACER -idlerbracket ......... ... .. L. -
WASHER-3/87"2P .........coeviiie i e
‘NUT -lock3/8" NChex...........oooien il .. P
SPRING sidler. .

RING - retamer!use before S/NDD12835) .................
BOLT-3/8"rd. hd.sg.neck ... ... ......c.oooiiiinnnn... :
" BRACKET -idler {use C25080 bracket and 111-366bolt} . .....
SPACER-bearingshield . .......... ... ... ... .. ...
SHIELD - bearing ...... et ivaas e
WASHER - bearing ...... e A .

..........
..........

BOLT - 3/8"x3/4"NChex(grade5)
LOCKWASHER-3/8" ... ... .. . . . .l e
SPACER-beafing ...........:....... e
PULLEY -outboard ............... s,
NUT -jam lock3/4” NFhex ........ T
BOLT-3/8"x3/4"NChex.......................
PULLEY-drive...................., ....................

1

" March 1 995

wwwaamaa?MnaagAAASwmwamMﬂmammmm




_ USED ON PRIOR MODELS .
ORDER REF. NO. 5

Lok bl m—h — - ‘.
FPRRUN_SCOONDOE BWNN -

'MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWERS

AXLE, 1DLER AND MOUNTING ASSEMB_LIES"
Use for J40, J44 and J46

REF. PART NO.

c 24707
C 24708
C 24709
c 14932
C 14832
- 187- 1036

g
=
wn
7]

C 25702
. C 20005 -
138- 96
- C 10482
138- 92
C- 15835
111- 203
C . 14768
195- 2175
131- 176
- C 16745

NSS-

C 26736

DESCRIPTION

AXLE - 16ar (J40) oo R .
"‘AXLE - rear {J44)
AXLE - rear {J48)

. BRACKET - axle mounting (J4Dand J44) ... .. ... .
BRACKET -axlemounting (J46} ©....................
SCREW - 1/4" x 1/2"" NC hex self-tapping (4 req’d for J46)

ot

LINK - R.H. 446 only (shipped with tractor) 9—1/2’ (240 mm)

{Use C26702, C25703)

PIN - locking

PIN - roll 3/16" x 1"

BRACKET -h

" LINK - lift (R.H. 446, 448) comes with tractor, 8—3/4" (Z20mm) .........

SPRING.............. ..., e P e
PIN - roll 3/16" x 3/4" (early productlon) -

eightadjust .. ........ oo, P

WASHER - 11/32" x 1-1/4" {early production) ,

113-248)

WHEEL - gauge {J40 and J44) .

NUT - lock 5/18”" NC hex (early production)
STUD - gauge wheel

BOLT-5/18" x 1" NC rd. hd. square neck (early pmductlon} ...........
SPACER - height adjust (early production)

. STUD - gauge wheel (J46) (use before S/N DB1713) {use C26848,

" Printed inU.5.A.

NANNNNRN S A= S RNERNNRN Nao s

i5
15 c 26737 " WHEEL - gauge {J46) (also use C16745 before S/NDBI7I3} ... ......
16 195 B33 WASHER -1/ .
17 . 192- 21 . LOCK WASHER - 3/8" (early productlon) ...........................
18 131- 1181 NUT-3/8"NChexlock. .......c. .o i i e
C 25418 FRAME ASSEMBLY -mounting ............... . i
19 C 17848 .'BRACKET - front mounting {use C30168 for 648Ioader) ............
20 Cc 16563 BRACKEY -idler . ... e
2 C 16575 " BRACKET AFSEMBLY -idlerarm ... ...c.oveiii s
2 Cc 17597 ) BUSHING-idlerarm . ........ ..o i,
23 13- 209 BOLT-3/8" X 1-1/27"NCREX .. oot ov it ee et e e e aaan
24 C 12264 BUSHING -idlerpulley ... .. .. ... iiiioiininn.
25 ¢ 25370** PULLEY ~Baler. . ..o e et e e e
25 C 10463~ PULLEY -kdlar. . .. e e e
26 195- 625 WASHER - 3/8" e
27 131- 1181 ‘NUT lock 3/8" NChex. .. ... ... i il
28 C 21942 \SPRING idler, used {J40) S/N A45655, (J44} SfN C4762‘I
- {J4B) S/N D4B376andafter) . ...« ... o e 1
28 NSS | SPRING - idler (order 21961 Kit page 5) used ear]y productlcm ..... 1
29 C 14269 NUT-belttension ... ... e e it i i iae s 1
30 C = 28890 SCREW -idleradjust ............. e e e e e .
31 138-. 2073 PIN-roll 3/76" x1 ........ e e e - 1
32 132- . 318 PIN-cotter .................. e J . 1
33 C 31675 ROD-pivot............... e T e e e e 1
34 132- 310 PIN - cotter 1/8" x 1" .. ... .. ... e 8
35 113- 208 BOLT-3/8"x1-1/4" NChex ......0. ... ... ... ... ......... 2
36 oy 16573 SPACER .........cooiuiiiiiiienas e e ... 2
37 131- © 1181 NUT-lock3/8" NChexjam ........... ... .. ... ........ 2
38 C 16824 FRAME - rear mounting . ..o vivvn s ce e oo 1
39 195- 533 WASHER - 1/2 e 2
40 131- 1182  © NUT-lock1/2"NChex.............. e e me . 4
41 c_ 10821 PIN-clevis 1/2" x7/8" . ........... A [ P o 4
A2 C 10898 PiN-safety ................... . e e g
" 43 C 17686 . BOLT-"J" ............. P U 2
44 Cc 18315 °  LINK-Iift, short {use with Model 210, 220, 222, 224, 644, 646 and 648)-. -2
45- NSS - LINK - lift,.long (use with Model 444), 9-1 ;’2" (240mm) {use [2] C25703} 2
45 - NSS " LINK - Iift; jong (use with Model 446, 448) 9-1/2 (240 mm)} - _
. - (Use C25702, . CaB703) . o it e e e 1y
45 C 25703 °  LINK - {ift, tong {use on 444, 446, 448), 8—3/4 (220 (1370 1) 2
46 195- 533 - WASHER - 1/2 (6 reg. on AB) UAR
47 C 19412  LINK - adjust {use on early productlon) .............................. 1
48 C. 1748 PIN o D e e e e e 1
* use before S5/N: **use S/Nand after
J40 - AB3s42 Jao - A5S542 - .
Ja4 - Ce6190 J44 - C85180 i . 3
J46 - D63972 J46 - D63972 'm . March 1993




.MODEL J, K, L, M, N{40){44){46} ROTARY MOWERS 17
- AXLE IDLER AND MOUNTING ASSEMBLIES
. Use for K, L, M, N,(401{44){46)

.REF. PART NO. DESCRIPTION . ' . REQ'D
1 C 26047 AXLE :rear (K40, L40, MAO, N4AD} ... ... ... . L NGl 1
1 C 26048 AXLE-rear (K44, 144, MA4, NA4) . ... . . .. N 1.
1 C 26049 AXLE-rear (K46, 146, MAB;NAB) ......... ... .. ... ... ............. 1
2 Cc 14932 . BRACKET - axle mounting (2 required on K46, L46 M46, NAB) .......... 1
3 .187- 1036 . SCREW-1/4"x1/2" NC hexself-tapping . ................. T ~ UAR
4 - C - 25702 . LINK-lift (R.H. 444, 446, 448) comes with tractor 8-3/4" (220 mm) ..... -1
4 - C 27225 LINK - short offset (226) R.H.. ... .. A 1
5 Cc 20005 PIN-J0CKING . .2 ... et e e % 1
6  138¢ - 96 PIN-roll3/16" x 1" .. ... ... .. - e, 1
7 C 10482 SPRING . ... 1
8 . 131- 930 . NUT -fock 172" NChexflange ... ... . ... . ... ... . ... ......... 4
9 Cc 165935 - BRACKET - heightadjust_..... ... ... ... . .. . ... . . . iiiiiiuanin.. -1

10 C 10821 PIN - levis 1127 X T/8. L.t 4

" C 10898 “PIN-safety ........ e P 6
12 Cc 26044 - BOLT-"J" ... ... .. S "2
3. C 18315. LINK - lift, short {use with Model210 220, 222, 224, 644, 646 and 648) . 2

13 C 18315 LINK - hft short (Z2B)L.H. ;..o ey .. 1
14 C 1674 STUD-gaugewheel ..... ... ... ... ... ol 2
15 . C .26736 WHEEL - gauge (K40, K44, L40, L44, M40, M44, N40, N44) 5(127 mm) . 2
15 c  26137. -WHEEL - gauge (K48, L46, Md6, N46} 6"(152mm) .................... 2
1€ ' 195 533 COWASHER - 12 6

17 C 25703 LINK*- lift, long {use on 444, 445, 448) 8-3/4"" (220 mml L H.o..... e .2
18 131- 938 . NUT-3/8"NChexlockflange.................0..0....... e . 2

o 26107 FRAME ASSEMBLY -mounting ............ .. ... T 1

19 C - 17648 * - BRACKET - front mounting {use C30168for648|oader) ............ J o
20 C 16569 BRACKET -idler. ... ... i 1
21 .C 716575 BRACKET ASSEMBLY -idlerarm .. ........... ... ... .....L. 1
2 . C . 17597 - BUSHING -idlerarm ...... .. ... ... i et 2
23 . N3- 209 BOLT-3/8"x1-1/2"NChex............ e 2
24 C 12264 ;  -BUSHING -idlerpulfey .............. [ A 2
25 C - - 25370 PULLEY -idlers. ..o, e e e 2 .
26 195- 525 WASHER - 3/8 . ot -
27 - 131- 1382 - NUT -iock3/8” NChex..,.. i e, 4
28 C 21942 SPRING-idler. ................. et e e, ‘1
29 C 14269 NUT-belttension ............. e e et aee e 1
30 c 26830 ..o SCREW -idleradjust ..............oo i 11
31 138- 2073 < o - PIN-roll 316" x1-1/4" ...l e 1
32 132- 31 ‘g‘.'* .~ PIN-cotter ....... ottt e e e e e e, 1
33 C 31575 CROD-pivot ......01......... e T — e e e 1
34 132 310 . CPIN- cotter /8 X 17 e i
35 13- 208 BOLT-8/8" X 1-1/4" NChex .. ...t e 2
36 c 16573 "SPACER ...t o2
37 C.- 260580 ~ FRAME - rear mountmg ................ e e a1
38 C -26033 PIN-adjustment..... ............. e e 2
39 195- 533 WASHER-1/2" ... it oo, e 4

~ ;_a =
B
¢ .
Printed in U.S. A, ‘ March 1993
&

/

{



P

MODEL J. K, L, M, N. P, R, S (80) (84) SNOWCASTER

AUGER HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY
Use for J, K, L. M, N P, R {80) (84} '

- H
i / : : ©oa : .
REF. PART NO. . DESCRIPTION - . . -
-1 NSS . HOUSING - auger 38" {J80 and KBO} (Use C24719, C24640,
: ' C24643, C24644, 132-300} ... .. R
1 NSS . - HOUSING - auger 48" (J84 and K84) {order 24720, (24640,
. . : C24643, C24644,132-300) .. ... ... ... P oPIAN |
" NSS - HOUSING - auger 387 (L80, MB0} (Use C24719) . ... ... .......... P 1
1 NSS : HOUSIMG - auger 48" {184, M34) (Use C24720) ... .. .. ......... T 1
1 NSS* © 7 HOUSING -auger 38" (N80, PBO, RS0} ... ..o oo, 1
1 NSS** HOUSING - auger 48 (N84, P84, R84 = .. ...\ o 1
2 c 17776 BLADE - snowblower {(J, K, L, M, N, P.-R84) ... .. ... ... 1
2 C 17878 BLADE - snowblower (J, K, L, M, N, P, B8O} .. .. ... . 7 e, 1
: 3 C 19734 HUB - auger mounting.{J, Kand L80- J, Kand L84)-. ... ........c.nain. 2
! c 10898 PIN-safety ........ ... oo il i 2
5 113- 206 | BOLT-3/8"x3/4"NChex......coooi it i, 6
6 192- L21 LOCK WASHER-3/8"2P ..vciiveean. ... e e T
7 129- - 103~ NUT-3/8'NChexZP...................... e e B
8 c 27822 SPRING - rod, chute control {J80, J84, KBOandKB4) .. ................ . 1
9 111- 371 BOLT-3/8" x 1" NCround head, longsquareneck ................... 4
10 . 195 B25 . WASHER-3/8" 2P .. . 8
1 C 18248 CHUTE............civuunsd NP e e P 1
12 . C 16840 DEFLECTOR .......... reeaan A, e 1
13 113- 1 BOLT - 1/4" x 1/ 2 N Rex 2P o oo e e e 2
14 131- 102 | NUT-lock 1/4"NChexZP.................. e 2
15 111- 340 . BOLT-3/8" x3/4" NCround head, short square neck....... R 3
-1 .C 28263 . WASHER-dished 25/64 x 1" O.D. ... ... it i 2 |
17 Cc 22774 WINGNUT - deflector locking .. ......... ... e e o 2 ‘
18 C 15334 BRACKET -chute holddown ........... .o e, . 3. |
19 111- 132 BOLT -5/16" x 3/4" NCround head, squareneck "...... e ,  UAR |
20 192- 20 LOCK WASHER -B5/16” 2P ...2.......... e e UAR |
21 129- 102 NUT-6/16"NChexZP.............cvv.t.. et UAR |
22 132-. 332 PIN-COtter ... e i e e e 1 ; |
23 C 15244 " ROD - chute contro} {J80, J84, KBOand K84} .............ccoevevnnn... | |
24 C 15277 . SPACER - (J80, J84, KB0and K84) . ............ [ eere 1 ‘
25 C 16240 . BRACKET -control rod (480, J84, KBOand K84}... ... . coiaiinat. 1
26 132- 320  PIN-cotter 3/32"” x3/4" (J80, J84, KB andK84).................... . 3
27 Cc 14583~ - JOINT - block (JBO, J84, K80 and K84} .. . .. .. e e 1
28 c 17775 SKID-shoe ........ ettt et e Teiiens -2
29 13- 421 | BOLT-1/2"x2" NChex..... e e e e 2
30 195- 533 WASHER-1/2". .. .. e e e e e aaaares 4
31 C 18770 "BUSHING - (J, K, LBO-J, K, LBA) ... i 2
3 c 25580 BUSHING-(M, N, P, R{80}-M, M, P, R(84}.,...............ooiitt, 2
32 131- 165 NUT-lock 1/2" hexcrown .. .... s ... ciiiiiiiiinieinn, P 2
33 .C 14584 CRANK -chute (J,KBO-J,KBA) ........................cc... PR 1
34 C 31995 ARM - Bt . e 1
, 35 195- 541 WASHER -21/32x6/16" 20 ... ... ... .. .. . ... TR PR 1
3B 195 2134 - WASHER-1-3/1 F L Al 4 2
37 . C 24640 COIL - chute control (LLXM, N, P, RBO-L, M, N, P,R84) . _........._.... 1
3. C 24643 . ROD-chute, control (L, M, N, P, RB0O-L M, N, P, R84} .............. 1
39 c 24644  CRANK-chute(L,M,N, R, R80-L, M,N,P,R84)................... ' 1
40 132- 300 PIN - ¢cotter 1/8" x7/8" (LYM, N, P, R80-L M, N, P, R84} ...... . 1
41 & 25842 HUB - auger mounting (MB0-#84) ... ... .. ... .ol 2
*Use C31899, C32391, C29877 and 2 of {111-202, 129-163, 131-811)
**Use C31800, C32391, C29877 and 2 of (111-202, 129-163, 131-911)
5 , ~ n . ) . N
Printed in U.S. A, : ) March 19983
} _




20°

MODELJ K.L M, N, P, R. 8{803184} SNOWCASTER.

-

AUGER HOUSING CHUTE CONTROL AND LIFT ASSEMBLY

PART NO.
"NSS

Printéd in U.S.A.

For S80, $84

DESCRIPTION
HOUSING - auger 38" (S80) (use ©31899, C32391}

'

f S

REQ'D

" REF
1 1
1 NSS HOUSING - auger 48" (S84) {use C31800, C32391) ... ...t 1
2 C 17776 BLADE -snowblower (S84) . ...... . ............. e 1-
2 C 17878 BLADE - snowblower [S80) ... ......couininie i 1
"3 C 29877 SCREW -chainadjust ............. e e 1
4 C 10898 L LR 1 e 2
5 129- 163 NUT-3/8"-24lock............ e e SRS 2
6 192- 21 LOCK WASHER - 3/8" ZP {early productlon) ......................... 4
7 131 938 NUT-3/8"NChexZP................... e e 4
8 132- 300 PN - Ot 178" X 7 B e e 1
9 111- 3N BOLT - 3/8” x 1” NC round head, long squareneck .................. . 4
Q 111- 340 BOLT-3/8"-16x3/4" carriage ................... e 4
10 195- - 525 WASHER-3/8"2ZP . ... .. .. P I 4
1 C . 15248 . CHUTE..: .. imeeeeeereeeens [ 1
12 C 16940 DEFL CTOFI .................................................... 1
13 13- 1 BOLT - T/ 1 2 NChex ZP . . e i 2
14 131- 1102 NUT -lock 1747 NO X 2P . oot e et s 2
15 111- 340 BOLT - 3/8" x 3/4"* NCrqund head, shortsquare neck................. 2
6 - C 28263 WASHER - dished 25/64 py i Py 2
7 C 22774 WINGNUT - deflectorlocking .., ........................ . 2
18 C 15334 BRACKET -chuteholddown ©......... ... ... ... ... ........0... 3
19 11- 132 BOLT-5/16" x 3/4” NC round head, squareneck ._...<.............. UAR
20 192- - 20 . LOCK WASHER - 5/16" ZP {early production). . ........0........c.... UAR
21 “131- 911 NUT-5/16"NChexZPflange ...~ ........cvvvn... e .. UAR
2 132- 332 PIN - GOt et e PR 1 -
23 cC 24644 CRANK-chute....................... S e 1
.24 C = 24843 ROD-chute, control ... .. . e e 1
25 . C 24540 COWL - chute contro! ............................................... 1
28 195- 2134 WASHER - 1-3/167 X 21787 ZP .o et 2
"7 195- 541 WASHER - 21/32" xB/16” 2P ... .o i i ¥
28 c 17775 SKID - 8hoB . . e 2
29 113- 421 BOLT - 1/2" x 2" NCREX. . oo oo A . 2
30 195 533 WASHER-1/2" ... .. .. e e 4
3 C 26580 BUSHING - pivot ... ... e e e e e 2
2. 13- 165 NUT -lock 1/2" hexcrown ... ... i il 2
3 C 31995 ARM -t . e 1
C33228 conversion kit for 38"
. €.33229 conversion kit for 48
. to use on 3000, 4000 series tractors
NOTE: If this snowcaster has been converted
: to fit om 3000, 4000 series tractors,
see ' model SB38G and SB48
) snowcaster for parts.

March 1993




USED ON /80 PRIOR TO S/N F30897
USED ON JB4 PRIOR TO 5/N G40059

Ere S
.

REF.

1

RN

GO~ U MW

19

20
20
20
21
21

23,

.24
25
26
27

28

31

MODEL J. K, L, M, N, P, R, S (80) {84) SNOWCASTER 23

PART NO.
C 15514
C 28277
C 28817
14419
M- 132
192 20
13- 9N
C 14579
C 14579
- 178- 858
178- 858
126- 16 -
' 126- 6
C 17724
17723
178- . 858
178- 858
cC 16119
c 16119
c 18183
C 28982
C 28984
C 28983
NSS
195- 545
C 16108
C 24378
138- 2040 -
NSS..
C 31908
31907
C - 19731
C 19731
C 31953
C 25205
C 26883
C 25840
C 28971
C 25841
195-. 522
o 121- 226
193- 68
13- 02
C 3239
113- 206
131- 938
NOTE:

Printed in U.5.A.

- SETSCREW-5/16" x 3/8" {484, used prior to S/N.G40059) . . ... .......

"PULLEY - drive shaft (J84, used priorto S/N G40058) ................. :
- CHAIN - auger drive 75 pitches #40 roller chain, ........ \ ...........

- BEARING - auger (J, K, L80-J, K, L84)(use C20265). ................ -

- AUGER-38" (M, N, P, R, SBD) lncludes C26840 . . ....... ...l

BEARING - auger (M, N, P, R 580-M,N,P, R, S84 ........... e .

WASHER - spacer 3/8” (M, N, P, R, S80 - M, N, PR SB4Y ......... .

'AUGER AND DRIVE ASSEMBLY

DESCRIPTION | . REQ'D
FLANGETTE - (J, K, L80 before S/N R11815 ) - .
-J K, LBAbefore S/NSI3196). ... ... i 4
‘FLANGETTE - {L, M, N, P, R, S80 S/N R11815-L,'M, N, P, R, S84
S/INSI3186andatter) ... ... .. e .4
BEARING - (L, M, N, P, R, SSOS?N R11816 - L, M N, P, R, S84 ’
S/NS13196andafter) ...~ ... ..o - . 2

BEARING - shaft (includes item 18) (J, K, L80 before S/N R11815

-J K, L84 before S/NST13196F. ... ...t ‘
BOLT - 5/16" x 3/4’ NC round head, square neck, ZP .................. U
LOCK WASHER -5/16"" ZP (early production)........ e e
NUT -5/16"" NC hex ZP flahge ...l [P
SPROCKET - drive, 16 tooth (J80, used prior to S/N F30897) ..... ..
SPROCKET - drive, 16 tooth (J84, used priorto S/N G40053) .. ....,.... ,
SETSCREW - 5/16" x 3/8" {J80, used priorto S/NF30897) ............ C
SETSCREW - 5/16" x 3/8" (J84, used priorto S/N G40059} ... .........
KEY - woodruff #9 (J80, used prior toS/NF30B97) . ... . ... . ...
KEY - woodruff #9 (J84, used prior to S/N G40089) ...................
SHAFT - drive {J84, used pnor o S/NG40059) .. ..... e

SHAFT - drive (J80, used priorto S/NF30897) .. ........t..... ... .. -y

SETSCREW-5/16""x3/8"{.J80, used prior to S/N F30897) ............ ‘

PULLEY - drive shaft {(J80, used priorto S/NF30897) .. ... ............ .

LINK-connecting#40 ............. ..o
LINK-roller 40 ... . e e ..
LINK -affset B40 . . .. .

WASHER - spacer 13/16"" {J, K LBD JoKweay L AT U
AUGER - 38" {J80, K80 and LBO} ........................ we
AUGER - 48" (J84, K84 and L84} ................. S e
PIN - spirol 174" x 1-1/2" .. 2. oot e e '
COLLAR - locking (included with item 2) . . . .. T PR e
SHAFT ASSEMBLY - drive (J, K, L, M, N, P, R, 584,
. used S/NGAD0B9and after) . ... ... ..o e
SHAFT ASSEMBLY -drive (J, K, L, M, N, P R, SBO
used S/NF30897andafter) ..........0 oo i,
PULLEY - drive shaft {J80, used S/N F30897 and after) ................
PULLEY - drive shaft {J84, used S/N-G40089 and after} ..........:.....
PULLEY - drive shaft {K, L, M, N, P, R, S80-K, L, M, M, P, R, 884) .....

M_l_\d}.—aNN_I_l’_;_.lM’N_.L._IMNMJ\)‘—I—I.b.b))N

—

AUGER - 48" (M; N, P,R, S84} includes C25840 ... ... ... e ..
SLEEVE - bearing (M, N, P, R, S80-M, N, P, R, S84)............

SHAFT - stub (M, N, P, R, S80-M, N, P, R S84) ..

]
. c

BOLT -3/8" x 1" NC hex {use lock sealant on threads) flangelock .......
LOCK WASHER - 3/8" .. oo
BOLT-56/16" x3/4" ... ........... e e
BRACKET - bearing {S80, SB4) ... ..ot e
BOLT-3/8"-16x3/4" . ... ... . ... J

a - «Q
If this snowcaster has been converted
to fit on 3000, 4000 series tractors, - . . *

see model SB38G and S5B48
. snowcaster for parts.

March 1993 .



BELT lLL-USTRATlDN AS VIEWED
FROM FRONT LEFT SIDE.

REF. PART NO.

N3
2 193-
3 C

4 - 132
5 c

6 c

7 C

8 C -
9 195-
10 C
11 113
12 131
13 C
13 C
13 c
13 C

14 195

4

. MODEL 4, K: L, M, N, P, R, S {80} {84} SNOWCASTER

206
$ta
25370
318
16870

16853

16714
25565

NOTE:

Printéd in U.S.A.

~ BELTS AND IDLER ASSEMBLY
DESCRIPTION

PULLEY -idler................. . T
PIN-cotter ....................... .. e
SPRING-idler......... ...
ARM-idler ..................... e
BUSHING -idlerarm ... .. .. i e

WASHER V27ZP Lo

BELT - JBO and .84 {use with 200 series tractors)...... ..
BELT - J84 {use with 400 series tractors) .. .... el
BELTKLI\?INPRSSO- '

K, L M, N, P, R, S84 (use with 200 series tractors). .

1
1
1
1
1
FRAME - idler {aJso use two C25580 forJ, K, LSO JK L84 .. 1
1
1
1
1
1
1

.BELT-K,L,M, N, P, R, 584 (usewsth 400 series tractors}

WASHER 3/8 ...................................

F

If this snowcaster has been converted
to fit on 3000, 4000 series tractors,

" see model SB38G and SB48
snowcaster for parts,

25

L R

March 1993



. 26

T C- 16524
-1 C 165625
2 - C_ o8
2 C 14440 -
. - 3 11- 203
_ 3 111- 203
4 182- 20
C 4 182- 20
. 5 128- 102
5 - 128- 102
, ‘6 c 16805
7 c 270
8 C . -25876
9 111- 37
10 192- 21
| 11 128- . 103
| 12 C 10888
| : 13 13- 713
14 131- 1112
‘ 15 c 16529
167 195- b4l
17 132- 310
18 c 10898
19 141- 56
20 C - 12975
21 120- 105
; . .2 C 23702
K 23 c 28671 -
-24 c 23713
25 C = 2384
26 Cc 25382
27 13- 417
28 192- 23
\ o
| % - [LLUSTRATED AS VIEWED \
: FROM RIGHT REAR .
LT e .
e /\
T ¢
, -
‘ . o . S Printed in U:S:A.

“.f .t ' . REF’.PARTNO.

1
1
1
1
8
9
8
9
8
9
2
1
2
2
'LOCK WASHER - 3/8" _ 2
"NUT-3/8"NChex............ O SN 2
R

1

1

1

4

5

2

1

2

2

1

1

1

1

1

2

2

MODEL J, K, L{50){54) UTILITY BLADE e 27

.BLADE, BRACKET AND LIFT ASSEMBLY

DESCRIPTION - - o e REQ'D -
BLADE - 44"’ shown (J50, K50, L50) ... .. e PR
BLADE-54" {J54, KB4, 1B4) . .....................
EDGE- 44" (J50, K50, LBO0) .. .. ...ooouiuiia it .
EDGE - 54" {J54, K54, 1.54) : :

BOLT - 5/16” x 1 NC rd. hd. square rieck (J50, K50, L60)..............

BOLT - 5/16" x 1" NC rd. hd. square neck (J54, K54, 1L64) . ......:......

LOCK WASHER -5/16" {J50, K50, L50) . ... .. ..o eves e
LOCK WASHER - 5/16" (J54, KB4, L54) .. .. ... ....................
NUT - 5/16" NC hex {J50, K50, LBO) .. ..........covvrirnnaanennn. .. o
NUT-5/16" NC hex {JB4, KB4, L54} ... ..o ..o i,
SPRING - blade-

BRACKET - PIVOT . .\ eee et ee e e e e

SKID ........ P PN
BGLT -3/8" x 1" NC rd. hd. square neck’

PIN-lock..............ccviiunns, e B
BOLT-3/4"x1-3/4"NChex ............ e e
NUT-lock, 3/4" NChex ...... e e e e e ee e
ROD - frOnt PIVOt ... i i e
WASHER-5/B" .. i e e s

CPIN-safely .. e e e,
“PIN - clevis 1/2" x 1-3/8" ' ' "

..........................................

WASHER - 3/4"” 1D x 1-1/8" :
NUT -1/ 2 heX e e PR '
BRACKET -centerpush ....................... P e R
BRACKET -rear support... ..c.ooivnni o, e
ROD - rear PIVOT L. ittt e e e et
ROD-lift ... ...t P r e
PLATE - adapter, liftbracket.........coiiirni i,

BOLT - 1/2 X 1-1/A" hBX .o vvoonevnnon, % 2
LOCK WASHER-1/2" ... .i.ono ... R }

M__J;—_:-,_,,.vt-j"' B . March 1993



28

KEEF CLEAR
CONTACT CAN INJURE

'ﬁ SPINNING BLADE
'l

ROTATING AUGER -

TO AVDID SEVERE INJURY,
KEEP HANDS OUT OF AUGER AND DISCHARGE
CHUTE WHILE ENGINE I8 RUNNING

\wnu AE¥ CLOCKWISE

sllu l u =+:
ATTACHMENT CRi r\iE P
EMGADEMEN Dosmo

M oLy ORE 9 S
REE BETWEE
s actmmu PULLEY 5

1*'!0 l GD\M"EI
LOCK WS
!EN[[N5 WCDI.S
ECyY T I
smm&wtn ETER
L LI
VAL s WECHECK | FOu

Cons am
LCUsT a5 RedumED

FLYING DEBRIS
OPERATE MOWER ONLY
WITH DISCHARGE CHUTE
GUARD/COVER OR COMPLETE
GRASS CATCHER IN PLACE.

DEBRIS MAY CAUSE INJURY

]
AHOIIH DNILLOD
CUTTING HEIOHRT

1
L

" PART NO.

T

ATTACHMENT
DRIVE CLUTCH =

P.mc POINT.

TIONS

KEEP HANDS AND FEET CLEAR OF THIS AREA.

THIS PIN LOCKS BLADE IN FIXED DOZING
POSITION. REMOVING PIN ALLOWS BLADE

TOTILT WITH SPRING TRIP ACTIONFOR | . - P
. SNOW REMOVAL USE. STORE PIN IN HOLE A
‘AND SECURE WITH SAFETY PIN. - -
SEE MANUALFORCOMPLETE INSTRUC- :

RE »
1 C 31087
2 € 12519
3 321- 6210
4 C 31494
5  321- 6379
6  321- 6380 .
7 . C 17462

8 321- 4199
9 3. 3932
10  -NSS
1 c- 27199
1 C 27200
12 C 27202
2. C. 27203
13 C 31086
o

Printed in U.5.A.

NOTE:

Tt

"MODEL J, K, L,'M, Ni40H44}(4El ROTARY MOWERS

MODELJ K. L. M, N P{80)(84) SNOWCASTERS
MODEL J. K(50}{54) BLADES

¥
' DECALS

DESCHEPTION

DECAL - “DANGER" spinning blade (mower)
DECAL - “NO STEP” (mower) .......
DECAL - height adjust {mower)} ......
DECAL. - beltinstallation {mower) ....

"DECAL - white tread {snowcaster; blads)

DECAL - beit instaliatiorn (snowcaster}

DECAL - “WARNING" rotating auger-{snowcaster)
DECAL - “CAUTION" pinch point (blade)
DECAL - “CASE" learly production} [use 321-6379)
DECAL-"HICAST 38" (P8O}......."
"DECAL - “HI CAST 48" (P84} shown .
DECAL - blade 44" (K50} shown .. .. .. ;
. DECAL - blade 54" (K54} ............

........................
..............................
................................
..............................
-------------------------------

Decals r;'tay be different than illustrated.

Substitutes may be supplied when ongmal

" decals are not available.

" 29

REQ'D

O b ek e ek el e Pk N =
’ -

MarcH 1993



- s e s ——
30 MODEL 150, L54 U'I'ILIT\r BLADE : :
c MODEL RBO R84, S80, SS#SNOWCASTER ) oo
- e ST ' DECALS
’ S WP REF. "PART NO. # DESCRIPTION. ' REQ'D
' 1 321- 3932 DECAL - “Caution” pinch pomt(LSO L54) s Ve 1.
2 C 31047 . DECAL-blade44” (L50) .........0.00.............. M 1
-3 c 31048 . . DECAL-bladeBa” (L64) ... .. c. .. v e 1
4 . C 31328 - DECAL - stripe {cuttolength)........... s e e e a e aas 1
5. [ 31989 DECAL-"IngersolF’.........cchviiiainneennn e : 1
. 6. ., 321- 4199 DECAL - “Warning” (R80, R84, 880 S84 ... -1
- X 7 C 17462 - ~DECAL - belt installation (RS0, R84, S§&; SBA). ... 1
. 8 C 27938 DECAL - "HI CAST 38 (R80, S80) ..~.. ._.J.“ .......................... -1,
. 9 c 27939 * -DECAL-"HICAST 48" (R84, 584} ..... B e . 1
s S
_ - NOTE: . Decals may be diffefent than illustrated.
= . ' s Substitutes may be supplied when cmgmalA
- ’ ' T decals are not available.
DRIVE BELT INSTALLATION . .
e A O [ i WS et — .
\ . =y z ROTATING AUGER L6
: F1xep KEEP HANDS OUT OF AUGER AND BischARE | _
@ PIBtEeRY 2 CHUTE WHILE ENGINE IS RUNNING - . —
.+ AUGER N
SHAFT PULLEY -
) SPRING -
IDLER
PULLEY
' g KEEP HANDS AND FEET CLEAR OF THIS AREA. B - : . .. - an
‘ . " THIS PIN LOCKS BLADE IN FIXED DOZING : . . : :
PINCHPOINT. - POSITION. REMQVING PIN ALLOWS BLADE _ _ - . :
TOTILTWITHSPRINGTRIPACTIONFOR { | ) - - L
SNOW REMOVAL USE. STOREPININHOLE] . : . .
AND SECURE WITH SAFETY PIN, _ : : : .o - . .
n T SEEMANUAL FOR COMPLETE INSTRUC: _ - t : : : . . , o
‘ TIONS. _ ) . . _ : — - )
- . . - \J—_\ . . . '- . . - ) v - : h! _' ' 4\3 .
y
. - e . .. .. pintedinUSA - - . ‘ - March 1993
o * - ~;‘}_ ' ‘ . -' . ’ ) . ' . . o, T . ' . [N / ’ B - - -
- 5y R - - -Q\- N . - : . . . . .
. -~ . o, ¢ N




NUMERICAL INDEX

33

NUMERICAL INDEX

REF.

PART

REF-.

"PAGE

PART

REF.

PAGE

PART

PAGE
NO.

PART
NO

REF.
- NQ.

PAGE
NO.

"- PAGE

NC.

"NOQ.

NO.

NO. -

NO.

NO .

NO.

NO .

CNO.,

S

L FONNOR NN MNCS O ~F N Drle B =0 Qe . o0 NQC oM oW M~ SN = WO OO SO O

R -

B..17.13555551379155775759915573577/3355—/5—.{7..9137:5713591??5355133135?0—155
122111111211112 112112112111211222 — — NN — et et NN 227_11211111211

Fl

e ’ wd
22211111221120000008880222550336888565600000111111113988355255555533
0018888838335001111111233999A775550333322222222222222266000222222233
S A A A e =m0 M 000 o000 VWOoO~A~ODDOO . = e D WO O D WD D WD U W
v e ot v et el ol o e o ™ —
_____ﬁ_________________________________________________.__________."
et e A A A A A A A A NN I NN NN 8888881885_77.7,222222222222222333555555555555
e R R R R e N N R N N R N N R R R R R R R RO R R R R e R N KO N X B . - T N . I A . e e . R e e e

B e e e e e R e R e e R R e R L

o), O I <O 'a] W o o . MM o = < O Tdnniam = M O O e D o 0o e CNNM (e o —
711131319122191199951172919153133225122212855825117125331978125861-/3

-
o

'
LY

N AN AN A — O — N O et e vl e e OO — NN NN~ ey L. NN N o — —
=

OO A AW NCNNOOOOUD MO A == O 00D
[+]

NONNNNMOD OO e e o il il 1 = et 0N DD DO O WD O D
OO MEIO OO F OO e 000..0000000 COGrmrANOAdN- - O0OCo00000CVYYRme e =S =M T oM
e el NN OM MMM eeoe 112222222122224&&472 11111111111199999999999

._._,______-_______________.______,___._—u_______.___—__“________._ [ I B B |

___

vt vk el vl el el e e e e e A H AN OOONOO AN DGO e e A e ] e

ol et et et gl et ] el md i pom] pd e et ] e ] A A ] A S e e e A e e e e e = S NN NN NNNOANN NGO M OO OO MM e M, s
’ —

l11111111111111111111111111111111111111llllllllllllllllllll11 — -
' . - R A

4

QoA oW m o —H0—~ m ) ) 3333990 Feen ©m
3333333111148891111112222323311 M NS ENFOFIONNA SN o - " —

&
[

75757579999791191377J31331133593331711991599957133331913999999999957
AN Om N N AN A A e Ny 33223 (] 11112223122

- . . : :
' ~

™.

B Mmoo

900110090235239337530711122226723&717857844015566783955190123h556?11
OriA A OO OO NNNMMOORNDDMR AR AESNPREANORON TS FOONONODNNOCOCGOIND OO DM - & 't 1NN

W M W 22228992224&48999999999999830000344555565999999311111ll.l.ll [}

WOWOLOWOIRMNIRAR NN DO DD oo oo mo e md et adod et ot ok v e = = rd o = = OL ) O 6 0 01 (1) (1) (M 8 07y —

NN ANANNNNONOANNANNONNNANNNSGNNNNNNNNNNNOISNNNOMOM MM E MO OmONemOmoe oo omeTe, oo —

CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCC_CCCCCCCCCII

. : g R - . . .
VI e -2 O o QU Moy WO S QM M~ M =D D oD O ) = - Wittt = ooy O U N LD LN .
11122212122121113823232321111122.232 22233233).4..&41224283..1111313‘ -

‘

?557?575.-{55775531..1391919}555133575?513l357915?5?3393777_777757575.7..57_.3
NN NI At A A AN AN AN A At A O e e OO e vl e el N o DN o o N D e N o o o o e et

a

°

989237788000190812300334&789005000281133510022330123634?8900755667?9
533010000111&&.57&4.&.&&,.46...4..400035077781.&...q.a..457880000.4.4‘#5?3:4&.14.&5908833330
3557788888883993&446666667770023333&55555555777783838000000014477778
333333333333333&&&&444444&&ﬂ5555555555555555555555555666666665666665
22222222222222222222222222222222222222222222222222222222222222222222
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCGCCCCCCCCCCCCCCCCCCCCCCC

—d0 T NOOWWY g4 © ‘228 NS ™ 0 o ~Nt e ~o TN NN o ~ oo
122111223322711636511477221111-&992222221-&.113 L T O o NN DN O DN ON P o O e Y-

_

3131/7757575755?75559159157571353391919135-......_..fgs7539573135575757?917575 A

0

,21122211111121121221212311111112212121221111 12111111 - & =y

OO TN EMEONNFANNIN TN OOCANNIMNDPOOOEFINNCODDENN N O N F IO =N I @O0 F 2 50 0o
AN NO OIS AT FONNN T T T OORN T T OOONN RN RN, O AA AR NNAMMNOOCO0O SO0 F N mminm
SN NN NN NN AR CDRO OO NGO OO OO OO~ MO AR TR OONNNOAM NN me o
LRt Rt RN- AT Y. RT-RV RV, R RV, JV. RV TRV, RV, WU JV. ST NV TV I SN S N S SN S AN N NG S N N Y A R e L B RN N N - e e R N S VN N R T Ko
1111111111111l.l«.lllll.l—llll!r_lllll1111111111111111112222222222222222222
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCC

] ) - ' g
[Ta} 1110 Ry ] o0 Qo-FF OoOM R = o R S VMol @0 PP ” v N - ETaRt
27711&121&1&41&41122222222623221812222112111111111 Pt = D OWOF O O O —t

@

- .o ’ ) s
55713577757917131357975737399135355799919913575757571313555513557713
111111122111221111112211222111111 o e O O o . e - e

‘ - - .

-

Y .

32200.1118888882211.&.495999093488852220&887...4..4.b'00112200&455490533555638
688112278999994#55561766147836668933:&.4:&.47331666566990011334766333360
..Q44888888888889922225922‘4145557»77.889922222335555555556666666577999991
00000000000000002222224.Q&;u.ru.-ﬂ.a.ra.-a.ra.a.ﬂrn—455555555555555555555555555555556

e e K R R R e e R e B e B T g B B B S 'y g G g

CCCCCCCCCCCCCCCCCCCCQ@CQGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCGCCCCCCCCC

. . - Lw i , .

)




NUMERICAL INDEX.

)

REF.
NO.

PAGE
NO

PART

NO .

R

»

COUROO MO OO N , -
&13339132113219186356

RN, N =0 Oy O O
Aoy AN NA NS NN MO

"4

MM A e = G G NN OVO VD
M IO O
WL WY UY v =t = VOV e N 0D

LN N M O oD
I S N N L I I R T R T R B T B |
Wi N N N NN WD N WD U e et
OO O VT OV OV O 0 Oh O A N Y
e e B B B B e R e R e N s W g B W o T B o)

.
M
™ MM
Ly 1N 1

/




